SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU = Remark

(GHz) Rate
Mode 12 U-NII-1 5.15-5.25 6 802.11ac VHT20 48 5240 MCSO - -
Mode 13 U-NII-2A 5.25-5.35 6 802.11ac VHT20 52 5260 MCSO0 - -
Mode 14  U-NII-2A 5.25-5.35 6 802.11ac VHT20 60 5300 MCSO0 - -
Mode 15  U-NII-2A 5.25-5.35 6 802.11ac VHT20 64 5320 MCSO - -
Mode 16  U-NII-2C  5.47-5.725 6 802.11ac VHT20 100 5500 MCSO - -
Mode 17  U-NII-2C  5.47-5.725 6 802.11ac VHT20 116 5580 MCSO - -
Mode 18  U-NII-2C  5.47-5.725 6 802.11ac VHT20 140 5700 MCSO - -
Mode 19 U-NII-1 5.15-5.25 6 802.11ac VHT40 38 5190 MCSO0 - -
Mode 20 U-NII-1 5.15-5.25 6 802.11ac VHT40 46 5230 MCSO0 - -
Mode 21 U-NII-2A 5.25-5.35 6 802.11ac VHT40 54 5270 MCSO - -
Mode 22  U-NII-2A 5.25-5.35 6 802.11ac VHT40 62 5310 MCSO0 - -
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel  Frequency RU  Remark

(GHz) Rate
Mode 23  U-NII-2C  5.47-5.725 6 802.11ac VHT40 102 5510 MCSO - -
Mode 24  U-NII-2C  5.47-5.725 6 802.11ac VHT40 134 5670 MCSO0 - -
Mode 25 U-NII-1 5.15-5.25 6 802.11ac VHT80 42 5210 MCSO0 - -
Mode 26 ~ U-NII-2A 5.25-5.35 6 802.11ac VHT80 58 5290 MCSO - -
Mode 27  U-NII-2C  5.47-5.725 6 802.11ac VHT80 106 5530 MCSO - -
Mode 28  U-NII-2C  5.47-5.725 6 802.11ac VHT80 122 5610 MCSO - -
Mode 29 U-NII-3 5.725-5.85 6 802.11a 149 5745 6Mbps - -
Mode 30 U-NII-3 5.725-5.85 6 802.11a 157 5785 6Mbps - -
Mode 31 U-NII-3 5.725-5.85 6 802.11a 165 5825 6Mbps - -
Mode 32 U-NII-3 5.725-5.85 6 802.11ac VHT20 149 5745 MCSO0 - -
Mode 33 U-NII-3 5.725-5.85 6 802.11ac VHT20 157 5785 MCSO0 - -
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 34 U-NII-3 5.725-5.85 6 802.11ac VHT20 165 5825 MCSO - -
Mode 35 U-NII-3 5.725-5.85 6 802.11ac VHT40 151 5755 MCSO - -
Mode 36 U-NII-3 5.725-5.85 6 802.11ac VHT40 159 5795 MCSO - -
Mode 37 U-NII-3 5.725-5.85 6 802.11ac VHT80 155 5775 MCSO - -
Mode 42 | U-NII-2C | 5.47-5.725 6 802.11ac VHT80 106 5530 MCSO - LF
Mode 43 U-NII-3 5.725-5.85 6 802.11ac VHT40 151 5755 MCSO - LF
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.

802.11a 36 - - - - - - - Band Edge
1

802.11a 36 10360.00 47.75 68.30 -20.55 \ Peak Pass Harmonic

802.11a 44 - - - - - - - Band Edge
2

802.11a 44 10440.00 47.84 68.30 -20.46 \ Peak Pass Harmonic

802.11a 48 - - - - - - - Band Edge
3

802.11a 48 10480.00 47.50 68.30 -20.80 \% Peak Pass Harmonic

802.11a 52 - - - - - - - Band Edge
4

802.11a 52 10520.00 47.77 68.30 -20.53 \% Peak Pass Harmonic

802.11a 60 - - - - - - - Band Edge
5

802.11a 60 15900.00 49.63 74.00 -24.37 \% Peak Pass Harmonic
6 802.11a 64 - - - - - - - Band Edge
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.

6 802.11a 64  15960.00 49.51 74.00 -24.49 \% Peak Pass Harmonic
802.11a 100 - - - - - - - Band Edge

7
802.11a 100 16500.00 50.08 68.30 -18.22 H Peak Pass Harmonic
802.11a 116 - - - - - - - Band Edge

8
802.11a 116 16740.00 50.16 68.30 -18.14 \% Peak Pass Harmonic
802.11a 140 - - - - - - - Band Edge

9
802.11a 140 17100.00 49.14 68.30 -19.16 \% Peak Pass Harmonic
802.11ac VHT20 36 5149.94 46.12 54.00 -7.88 H AVERAGE Pass Band Edge

10
802.11ac VHT20 36  10360.00 47.76 68.30 -20.54 H Peak Pass Harmonic
802.11ac VHT20 44 - - - - - - - Band Edge

11
802.11ac VHT20 44  10440.00 47.99 68.30 -20.31 \% Peak Pass Harmonic
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
802.11ac VHT20 48 - - - - - - - Band Edge
12
802.11ac VHT20 48  10480.00 48.18 68.30 -20.12 H Peak Pass Harmonic
802.11ac VHT20 52 - - - - - - - Band Edge
13
802.11ac VHT20 52  10520.00 47.60 68.30 -20.70 H Peak Pass Harmonic
802.11ac VHT20 60 - - - - - - - Band Edge
14
802.11ac VHT20 60  15900.00 48.93 74.00 -25.07 \% Peak Pass Harmonic
802.11ac VHT20 64 5350.38 46.15 54.00 -7.85 H AVERAGE Pass Band Edge
15
802.11ac VHT20 64  15960.00 50.80 74.00 -23.20 \% Peak Pass Harmonic
802.11ac VHT20 100 5468.95 62.20 68.30 -6.10 H PEAK Pass Band Edge
16
802.11ac VHT20 100 16500.00 50.07 68.30 -18.23 H Peak Pass Harmonic
17 802.11ac VHT20 116 - - - - - - - Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
17 802.11ac VHT20 116 16740.00 50.21 68.30 -18.09 H Peak Pass Harmonic
802.11ac VHT20 140 5733.28 61.23 68.30 -7.07 H PEAK Pass Band Edge
18
802.11ac VHT20 140 17100.00 50.65 68.30 -17.65 H Peak Pass Harmonic
802.11ac VHT40 38 5148.96 46.36 54.00 -7.64 H AVERAGE Pass Band Edge
19
802.11ac VHT40 38 - - - - - - - Harmonic
802.11ac VHT40 46 5100.28 44.37 54.00 -9.63 H AVERAGE Pass Band Edge
20
802.11ac VHT40 46 - - - - - - - Harmonic
802.11ac VHT40 54 5045.09 44.26 54.00 -9.74 \% AVERAGE Pass Band Edge
21
802.11ac VHT40 54 - - - - - - - Harmonic
802.11ac VHT40 62 5352.75 45.70 54.00 -8.30 H AVERAGE Pass Band Edge
22
802.11ac VHT40 62 - - - - - - - Harmonic
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
802.11ac VHT40 102 5459.92 45.99 54.00 -8.01 H AVERAGE Pass Band Edge
23
802.11ac VHT40 102 - - - - - - - Harmonic
802.11ac VHT40 134 5457.52 43.40 54.00 -10.60 \% AVERAGE Pass Band Edge
24
802.11ac VHT40 134 - - - - - - - Harmonic
802.11ac VHT80 42 5112.35 49.37 54.00 -4.63 H AVERAGE Pass Band Edge
25
802.11ac VHT80 42 - - - - - - - Harmonic
802.11ac VHT80 58 5363.78 50.76 54.00 -3.24 H AVERAGE Pass Band Edge
26
802.11ac VHT80 58 - - - - - - - Harmonic
802.11ac VHT80 106  5432.80 50.90 54.00 -3.10 H AVERAGE Pass Band Edge
27
802.11ac VHT80 106 16590.00 50.97 68.30 -17.33 \% Peak Pass Harmonic
28 802.11ac VHT80 122  5452.44 45.10 54.00 -8.90 H AVERAGE Pass Band Edge
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.

28 802.11ac VHT80 122 - - - - - - - Harmonic
802.11a 149 - - - - - - - Band Edge

29
802.11a 149  17235.00 50.10 68.30 -18.20 \% Peak Pass Harmonic
802.11a 157 - - - - - - - Band Edge

30
802.11a 157  17355.00 50.72 68.30 -17.58 \% Peak Pass Harmonic
802.11a 165 - - - - - - - Band Edge

31
802.11a 165 17475.00 50.95 68.30 -17.35 \% Peak Pass Harmonic
802.11ac VHT20 149 5647.56 54.91 68.30 -13.39 H PEAK Pass Band Edge

32
802.11ac VHT20 149 17235.00 50.29 68.30 -18.01 \Y Peak Pass Harmonic
802.11ac VHT20 157 - - - - - - - Band Edge

33
802.11ac VHT20 157 17355.00 50.39 68.30 -17.91 \% Peak Pass Harmonic
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ac VHT20 165 5928.88 55.09 68.30 -13.21 \% PEAK Pass Band Edge
34
802.11ac VHT20 165 17475.00 50.89 68.30 -17.41 H Peak Pass Harmonic
802.11ac VHT40 151 5928.55 55.43 68.30 -12.87 \% PEAK Pass Band Edge
35
802.11ac VHT40 151 17265.00 50.03 68.30 -18.27 H Peak Pass Harmonic
802.11ac VHT40 159 5928.15 54.61 68.30 -13.69 \% PEAK Pass Band Edge
36
802.11ac VHT40 159 - - - - - - - Harmonic
802.11ac VHT80 155 5637.28 54.78 68.30 -13.52 \% PEAK Pass Band Edge
37
802.11ac VHT80 155 - - - - - - - Harmonic
42 802.11ac VHT80 106 53.28 27.75 40 -12.25 \% PEAK Pass LF
43 802.11ac VHT40 151 30 25.84 40 -14.16 \% PEAK Pass LF
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Co-location

UNII 2C - 5470-5725MHzMHz

WIFI 802. 11ac_VHT20_Ch106+LTE Band 13 Link (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5455.12 57.35 -16.65 74 43.05 34.66 9.88 30.24 100 80 P H
5465.92 54.38 -13.92 68.3 40.02 34.67 9.92 30.23 100 80 P H
5432.32 50.55 -3.45 54 36.27 34.65 9.88 30.25 100 80 A H
* 5530 96.41 - - 81.93 34.73 9.97 30.22 100 80 P H
WIFI 802.
* 5530 89.26 - - 74.78 34.73 9.97 30.22 100 80 A H
1lac_VHTS8
5755.865 52.72 -15.58 68.3 37.82 35.11 10.14 | 30.35 100 80 P H
0_Ch106+L
5452.96 52.91 -21.09 74 38.61 34.66 9.88 30.24 100 122 P \%
TE Band 13
Link 5464.72 52.21 -16.09 68.3 37.89 34.67 9.88 30.23 100 122 P \%
in
5432.56 46.66 -7.34 54 32.38 34.65 9.88 30.25 100 122 A \%
* 5530 92.11 - - 77.63 34.73 9.97 30.22 100 122 P \%
* 5530 84.99 - - 70.51 34.73 9.97 30.22 100 122 A Y,
5731.295 53.81 -14.49 68.3 38.97 35.06 10.12 | 30.34 100 122 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
UNII 2C - 5470-5725MHzMHz
WIFI 802. 11ac_ VHT80_Ch106+LTE Band 13 Link (Harmonic @ 3m)
WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp | Ant Table |Peak | Pol.
Ant. Line Level Factor Loss Factor Pos Pos | Avg.
6 (MHz) (dBuVim) | (dB) | (dBuVim) | (dBpV) | (dB/m) | (dB) | (dB) | (cm) | (deg) |(P/A)|(HIV)
WIFI 802. 11060 48.32 -25.68 74 55.5 38.17 13.75 59.1 - - P H
11 VHT
ac_ 8 16590 50.39 -17.91 68.3 52.86 41 16.21 | 59.68 - - P H
0_Ch106+L
11060 48.14 -25.86 74 55.32 38.17 13.75 59.1 - - P \%
TE Band 13
Link 16590 50.21 -18.09 68.3 52.68 41 16.21 | 59.68 - - P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Straddle Channel
UNII-2C - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6 (MHz) (dBpV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
11440 48.86 -25.14 74 54.56 38.53 13.71 | 57.94 - - P H
802.11a
17160 50.93 -17.37 68.3 49.88 41.27 16.55 | 56.77 - - P H
CH 144
11440 49.35 -24.65 74 55.05 38.53 13.71 | 57.94 - - P \Y
5720MHz
17160 50.71 -17.59 68.3 49.66 41.27 16.55 | 56.77 - - P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
UNII-2C - Straddle Channel
WIFI 802.11ac VHT20 (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6 (MHz) (dBpV/m)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5424.25 50.11 -23.89 74 36.14 34.63 9.84 30.5 100 65 P H
5462.75 50.05 -18.25 68.3 36 34.67 9.88 30.5 100 65 P H
* 5720 101.33 - - 86.74 35.06 10.12 | 30.59 | 100 65 P H
5880.75 52.34 -15.96 68.3 37.47 35.31 10.21 | 30.65 | 100 65 P H
WIFI
5452.85 42.13 -11.87 54 28.09 34.66 9.88 30.5 100 65 A H
802.11ac
5720 94.17 - - 79.58 35.06 10.12 | 30.59 | 100 65 A H
VHT20CH
5420.95 49.94 -24.06 74 35.97 34.63 9.84 30.5 100 | 326 P \Y
144
5465.5 49.93 -18.37 68.3 35.88 34.67 9.88 30.5 100 | 326 P \Y
5720MHz
* 5720 95.64 - - 81.05 35.06 10.12 | 30.59 | 100 | 326 P \Y
5900 51.66 -16.64 68.3 36.75 35.33 10.24 | 30.66 | 100 | 326 P Y
5460 42.11 -11.89 54 28.07 34.66 9.88 30.5 100 | 326 A |V
5720 89.25 - - 74.66 35.06 10.12 | 30.59 | 100 | 326 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR352602E

UNII-2C - Straddle Channel
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI |Note Frequency| Level Margin Limit | Read /Antennal Path Preamp Ant Table Peak Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|H/IV)
WIFI 11440 48.64 | -25.36 74 54.34 | 3853 | 13.71 | 57.94 - - P | H
802.11ac
17160 50.7 -17.6 68.3 49.65 41.27 16.55 | 56.77 - - P H
VHT20 CH
144 11440 49.27 -24.73 74 54.97 38.53 13.71 | 57.94 - - P \Y
5720MHz 17160 50.1 -18.2 68.3 49.05 41.27 16.55 | 56.77 - - P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
UNII-2C - Straddle Channel
WIFI 802.11ac VHT 40 (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
5446.8 51.49 -22.51 74 37.45 34.66 9.88 30.5 100 81 P H
5468.25 50.18 -18.12 68.3 36.09 34.67 9.92 30.5 100 81 P H
* 5710 97.21 - - 82.64 35.03 10.12 | 30.58 | 100 81 P H
5889 52.02 -16.28 68.3 37.13 35.33 10.21 | 30.65 | 100 81 P H
WIFI
5449 42.56 -11.44 54 28.52 34.66 9.88 30.5 100 81 A H
802.11ac
5710 90.15 - - 75.58 35.03 10.12 | 30.58 | 100 81 A H
VHT 40
5446.8 50.58 -23.42 74 36.54 34.66 9.88 30.5 100 348 P \Y
CH 142
5469.9 50.08 -18.22 68.3 35.99 34.67 9.92 30.5 100 348 P \%
5710MHz
* 5710 90.96 - - 76.39 35.03 10.12 | 30.58 | 100 348 P \Y
5890.1 52.06 -16.24 68.3 37.17 35.33 10.21 | 30.65 | 100 348 P \Y
5456.7 42.85 -11.15 54 28.81 34.66 9.88 30.5 100 348 A \
5710 84.56 - - 69.99 35.03 10.12 | 30.58 | 100 348 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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UNII-2C - Straddle Channel
WIFI 802.11ac VHT 80 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6 (MHz) [(dBpV/im)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A) (HV)
5425.9 51.75 -22.25 74 37.78 34.63 9.84 30.5 100 69 P H
5467.7 50.53 -17.77 68.3 36.44 34.67 9.92 30.5 100 69 P H
* 5690 95.86 - - 81.35 35 10.09 | 30.58 | 100 69 P H
WIEI 5867.55 52.71 -15.59 68.3 37.86 35.28 10.21 | 30.64 | 100 69 P H
5454.5 44.51 -9.49 54 30.47 34.66 9.88 30.5 100 69 A H
802.11ac
5690 89.87 - - 75.36 35 10.09 | 30.58 | 100 69 A H
VHT 80
5456.15 51.55 -22.45 74 37.51 34.66 9.88 30.5 100 178 P Y,
CH 138
5464.4 51.65 -16.65 68.3 37.6 34.67 9.88 30.5 100 178 P \Y,
5690MHz
* 5690 86.65 - - 72.14 35 10.09 | 30.58 | 100 178 P \Y,
5851.6 54.28 -14.02 68.3 39.48 35.25 10.19 | 30.64 | 100 178 P \Y,
5444.6 44.47 -9.53 54 30.44 34.65 9.88 30.5 100 178 | A Y,
5690 80.59 - - 66.08 35 10.09 | 30.58 | 100 178 | A Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : C16 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1




ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
Lo @Bl Date: 2023.06.16 - Lo Bl Date: 2023.06.16
1225 1225
1050 105,
815 75
PART 15.407 PART 15407
00— LA L] - M (1 A L] 1 M
PART 15.407 AVG) PART 15.407 AVG)
85— Ty = T e = e -m:.z'_w =
Peak gt b I kY WMWW”’W
30 30
Avg
115 1.
6500 8800, 100, 1 18700, 18000 6500 8800, . 1 15700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi/ e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 10360.00 47.19 68.30 -21.11 56.43 37.62 13.48 60.34 --- - Peak 1 10360.00 47.75 68.30 -20.55 56.99 37.62 13.48 60.34 --- - Peak
2 15540.00 50.03 74.00 -23.97 52.51 40.5 15.54 58.58 --- - Peak 1 15540.00 50.79 74.00 -3.21 $3.27 40.56 15.54 58.58 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C17 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
PART 15.407 AVG PART 15.407 AVG
B == ] T i e T T AT
Peak Lttt st Pamb g i A S it At ity
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 10440.00 46.93 68.30 -21.37 56.14 37.66 13.51 60.33 --- - Peak 1 10440.00 47.84 68.30 -20.46 57.05 37.66 13.51 60.33 --- - Peak
2 15660.00 50.38 74.00 -23.62 53.04 40.60 15.56 58.82 --- - Peak 1 15660.00 50.08 74.00 -23.92 52.74 40.60 15.56 58.82 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C18 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P | L _, PART15.407 AVG) . 1 i . _o PART15407AVG)
Peak W-WWWMWM I e el o ety PRl
350 34
Avg
175 fr.
6500 8800, 100, 13400, 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 10480.00 46.91 68.30 -21.39 56.08 37.69 13.53 60.39 --- - Peak 1 10480.00 47.50 68.30 -20.80 56.67 37.69 13.53 60.39 --- - Peak
2 15720.00 49.49 74.00 -24.51 52.13 40.62 15.58 58.94 --- - Peak 1 15720.00 50.15 74.00 -23.85 52.89 40.62 15.58 8.4 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C19 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230647 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P | L PARTISAITAV) . i | g PARTGSAITALG)
Peak WWW T o R L e e e T L L ISP { R TR o
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 10520.00 46.57 68.30 -21.73 55.63 37.71 13.55 60.32 --- - Peak 1 10520.00 47.77 68.30 -20.53 56.83 37.71 13.55 60.32 --- - Peak
2 15780.00 50.11 74.00 -23.89 52.% 40.63 15.59 59.87 --- - Peak 1 15780.00 50.30 74.00 -23.70 $3.15 40.63 15.59 59.07 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C20 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230647
1225 1225
1050 105,
815 815
PART 15.407 PART 15407
00— LA L] - M (1 A L] 1 M
Y R P | |, PARTGSATA) . i | o PRTISAITAL,)
Peak WMWWWM b N Sl o g i I e N e LT TR P S T
350 30
Avg
175 fr
6500 8800, 100, 1 15700 18000 6500 800 100, 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi/ e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 10600.00 47.38 74.00 -26.62 55.98 37.78 13.59 59.97 185 15 Peak 1 10600.00 46.46 74.00 -27.54 55.06 37.78 13.50 59.97 185 15 Peak
2 15000.00 49.06 74.00 -24.94 52.08 40.67 15.62 59.31 --- - Peak 7 15000.00 49.63 74.00 -24.37 52.65 40.67 15.62 59.31 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C21 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
Lo @Bl Date: 20230647 - Lo Bl Date: 20230647
1225 1225
1050 105,
815 75
PART 15407 PART 15407
00— LA L] - M (1 A L] 1 M
1 N O O T
Peak MWWMWWW M MLy i, WMWWWM 4 . - #h
30 30
Avg
115 1.
6500 8800, 100, 13400, 18700, 18000 6500 8800, 100. 1 18700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi/ e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 10640.00 46.98 74.00 -27.00 55.36 37.81 13.60 59.79 ---  --- Peak 1 10640.00 47.03 74.00 -26.97 55.41 37.81 13.60 59.79 --- - Peak
2 15060.00 48.97 74.00 -25.03 52.08 40.69 15.63 59.83  --- - Peak 7 15060.00 49.51 74.00 -24.49 52.62 40.69 15.63 59.3 .- - Peak
Sporton International Inc. (Shenzhen) Page Number : C22 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230647 Lo ) Date: 20230647
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P . | . PATGGATAL . . i . PATSAITALG)
Peak PR EIEAp T ¥ bt A, gL P ot Lot g V™ P
350 34
Avg
175 fr.
6500 8800, 100, 13400, 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 11600.00 48.92 74.00 -25.08 55.26 38.10 13.76 58.20 ---  --- Peak 1 11600.00 50.18 74.00 -23.8] 5.5 38.10 13.76 58.20 --- - Peak
2 16500.00 50.08 68.30 -18.22 50.54 40.95 16.11 5.2 --- - Peak 1 16500.00 49.9 68.30 -18.34 S0.42 40.95 16.11 57.52 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C23 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Pol. Horizontal Vertical
Lo @Bl Date: 2023.06.16 - Lo Bl Date: 2023.06.16
1225 1225
1050 105,
815 75
PART 15.407 PART 15407
00— LA L] - M (1 A L] 1 M
o — — - i | PART15.407 AVG| I | _ PARTA5407 AVG|
Peak "WWMWWM h Ay Ty w”‘” Wwwﬂ’*wj' W i il
30 30
Avg
115 1.
6500 8800, 100, 13400, 18700, 18000 6500 8800, 100, 1 18700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi/ e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 11160.00 49.22 74.00 -24.78 55.32 38.26 13.74 58.10 --- Peak 1 11160.00 50.61 74.80 -23.39 56.71 38.26 13.74 S8.10 - --- Peak
7 16740.00 50.11 68.30 -18.19 49.76 41.07 16.35 57.67 - Peak 1 16740.00 50.16 68.30 -18.14 49.81 41.07 16.35 57.47 - -- Peak
Sporton International Inc. (Shenzhen) Page Number : C24 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1




ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P | . PARTGSADTALG) . ‘ i . PARTGSA0TALG)
Peak WMWWW’”MW e At NI P e HitloshiorgAboag i F o
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 11400.00 48.65 74.00 -25.35 54.40 38.50 13.71 57.96 ---  --- Peak 1 11400.00 49.89 74.00 -24.11 55.64 38.50 13.71 57.96 --- - Peak
2 17100.00 48.45 68.30 -19.85 47.35 41.24 16.56 56.70 --- - Peak 1 17100.00 49.14 68.30 -19.16 48.04 41.24 16.56 %6.70 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C25 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

10
Mode Band Edge

U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz

ANT 6
Pol. Horizontal Fundamental
. Lol i) Date: 20230645 Ll i) Date: 202-06-16
1225 1225
1
1050 1050
615 815
m.n pi 15401 0 O e T8 e 8 A1
1
DSt gl bbbt 525 WWWWMM
Peak
30 30
115 115
sl 5036. 50m, 5108, 5144, 5180 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 514831 56.72 74.00 -17.28 43.05 3.2 9.75 30.50 100 98 PEAK 1 5180.00 105,51 ------ -=---- 9.7 M.A45 979 30.50 160 98 PEMK
. Lol i) Date: 20230645 Ll i) Date: 20230647
1225 1225
1050 1050 1
615 815
100 ([l
PART 15407 AVG
525 1 525
Avg
30 30
115 115
sl 5036. 50m, 5108, 5144, 5180 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5149.94 46.12 54.00 -7.88 32.44 3482 9.6 30.50 100 98 AVERAGE 1 5180.00 97.27 ------ -=--- 8.5 .45 9.9 30.50 100 98 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C26 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR352602E
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT 6
Pol. Vertical Fundamental
. Lol i) Date: 2023-06-45 Ll i) Date: 20230647
1225 1225
1050 1050 i
i15 i1
m.n Ll 0 O e T8 e e A .14
1
52 Bl bbb b NSRRI A A N 525 WWMWMW
Peak
30 30
115 115
500 5036. LIIFA 5108, 5144, 5180 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 51420 55.26 74.00 -18.74 41.63 3440 9.73 30.50 300 97 PEAK 1 5180.00 97.98 ----ev -oooe- BA.24 3445 979 30.50 300 97 PEAK
. Lol i) Date: 2023-06-45 Ll i) Date: 20230647
1225 1225
1050 1050
i15 i1
100 [[Il]
PART 15,407 AVG
525 1 525
Avg
30 30
115 115
500 5036. LIIFA 5108, 5144, 5180 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5147.24 43.50 54.00 -10.50 29.83 34.82 9.75 30.50 300 97 AVERAGE 1 5180.00 B8.59 ----ev -vooe- 7485 3445 9.79 30.50 300 97 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C27 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P | | o PARTGSAITAL) . i | g PARTGSAITALG)
Peak . | M AL ot L el I ) gAMb T4 g
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 10360.00 47.76 68.30 -20.54 57.00 37.62 13.48 60.34 --- - Peak 1 10360.00 47.70 68.30 -20.59 56.95 37.62 13.48 60.34 --- - Peak
2 15540.00 50.53 74.00 -23.47 53.01 40.5 15.54 58.58 --- - Peak 1 15540.00 50.40 74.00 -23.60 52.88 40.56 15.54 58.58 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C28 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Pol. Horizontal Vertical
.. Lewel (Vi) Date: 20230647 .. Lowel(BaVi) Date: 20230647
1225 1225
1050 105
875 875
PART 15,407 PART 15.407
00— LA L] - M (1 A L] 1 M
ol — — - ) ] }  PART15.407 AVG| I ) J , _ PART15.407 AVG|
Peak b N |t MM i . MWWWW‘MW w P
350 30
Avg
175 I
6500 8800 J 1 15700, 18000 6500 800, 100, 1 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 10440.00 47.51 68.30 -20.79 56.72 37.66 13.51 60.38 --- Peak 1 10440.00 47.99 68.30 -20.31 57.20 37.66 13.51 60.33 --- - Peak
7 15660.00 50.86 74.00 -23.14 53.52 40.60 15.56 58.82 - Peak 1 15660.00 50.73 74.00 -23.77 $3.39 40.60 15.56 58.82 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C29 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230647 Lo ) Date: 20230647
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P 1 | } J_I_PART 5407 AVG| . 1 : i , PART15.407 AVE)
Peak bbb e ok IR b
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 10480.00 48.18 68.30 -20.12 57.35 37.69 13.53 60.39 --- - Peak 1 10480.00 47.70 68.30 -20.59 56.88 37.69 13.53 60.39 --- - Peak
2 15720.00 50.26 74.00 -23.74 53.00 40.62 15.58 58.94 --- - Peak 1 15720.00 50.69 74.00 -23.31 .83 40.62 15.58 58.94 .- - Peak
Sporton International Inc. (Shenzhen) Page Number : C30 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1




ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230647 Lo ) Date: 20230647
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P | |y PRT1S07AVG) . i | o PARTISAITAL
Peak -~ T T e -~ e Ry i =
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 10520.00 47.60 68.30 -20.70 56.66 37.71 13.55 60.32 --- - Peak 1 10520.00 47.41 68.30 -20.89 56.47 37.71 13.55 60.32 --- - Peak
2 15780.00 50.79 74.00 -23.21 53.64 40.63 15.59 59.07 .- --- Peak 1 15780.00 49.90 74.00 -24.10 52.75 40.63 15.59 59.07 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C31 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
PART 15.407 AVG PART 15.407 AVG
Peak e 1 b e il b
eal i et e ol
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 10600.00 46.52 74.00 -27.48 55.12 37.78 13.59 59.97 185 15 Peak 1 10600.00 46.74 74.00 -27.26 55.34 37.78 13.59 59.97 185 15 Peak
2 15000.00 48.5 74.00 -25.44 51.58 40.67 15.62 59.31 --- - Peak 7 15000.00 48.93 74.00 -25.07 5195 40.67 15.62 59.31 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C32 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

15

Band Edge

U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz

Mode
ANT
Pol. Horizontal
. Lo i) Date: 20230645
1225
1050
175
1 FART T340
1
525 s ) L RRIE NEE PO TS
Peak
30
175
50 5348, 5378, 5404, 545 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by
1 539.20 5.1 74.00 -16.79 43.28 34.59 9.84 30.50 10 T2 PEM
. Lo i) Date: 20230645
1225
1050
175
1
PART 13,407 AVG
525 ]
Avg
30
175
50 5348, 5378, 5404, 545 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

WHz dBuv/m dBuV/m B

g d8/m A8 A m deg

1 5350.38 46.15 54.00 -7.85 32.24 34.58 9.83 30.50 100 72 AVERAGE

6
Fundamental
Ll i) Date: 20230645
1225
1
1050
815
0 O e T8 e A .11
525 bttt
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBuv/n B dBV dB/m B A8 o deg

1 5310.00 106.83 ------ ------ 9295 M.55 0.8 30.50 100 T2 PEN
Ll i) Date: 20230645
1225
1050 1
815
([l
525
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 530.00 98.38 ------ ----- BL50 3455 9.85 30.50 180 72 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1

Page Number : C33 of C118



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

15
Mode Band Edge

U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz

ANT 6
Pol. Vertical Fundamental
. Lol i) Date: 20230645 Ll i) Date: 20230645
1225 1225
1050 1050 1
615 815
il FARTTEA T 8 S S B A PART 15407
1
525 I TR X AU — 525 T A
Peak
30 30
115 115
50 5348, 5378, 5404, 5432, 5460 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 544040 54.85 74.00 -19.15 40.82 34.65 9.8 30.50 100 122 PEM 1 530.00 99.68 ------ ------ B.80 3.5 9.8 3050 100 122 PEM
. Lol i) Date: 20230645 Ll i) Date: 20230645
1225 1225
1050 1050
615 815
100 ([l
PART 45407 AVG
525 525
Avg !
30 30
115 115
50 5348, 5378, 5404, 5432, 5460 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 535038 42.72 54.00 -11.28 28.81 3458 9.83 30.50 100 122 AVERAGE 1 530.00 91.06 ------ ------ .08 W55 9.8 30.50 100 122 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C34 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P | | PARTISAITALG) . i | o PARTSAITALG)
Peak bt lerr e W g A pg . me i b e, b 4%,
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 10640.00 48.04 74.00 -25.95 56.42 37.81 13.60 59.79 --- - Peak 1 10640.00 46.89 74.00 -27.11 55.27 37.81 13.60 59.79 --- - Peak
2 15060.00 50.26 74.00 -23.74 53.37 40.69 15.63 59.83 --- - Peak 1 15060.00 50.80 74.00 -23.20 53.91 40.69 15.63 59.83 - - Peak
Sporton International Inc. (Shenzhen) Page Number : C350f C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
ANT
Pol. Horizontal Fundamental
Date: 20230645 Date: 20230645
: 4ﬂLevel (dBuVIm) : 4"Le\.IeI (dBuVm)
1225 1225
1
1050 1050
i15 WA
n PART 15407 w PART 15407
1
B et A NS 525 .
Peak
180 %)
15
115
G 5380. 5440, 540. 5410, 5500 [
Frequency (1) 1000 20. . 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuV/m  dB BV dB/m B A8 m deg -
1 5459.50 56.24 74.00 -17.76 42.18 34.66 9.90 30.50 160 75 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
1 5468.95 62.20 68.30 -6.10 48.12 34.67 9.91 30.59 160 75 PEAK 1 5500.00 108,34 -----v -=-oe- 94.20 .70 9.94 30.50 100 75 PEAK
. Lol i) Date: 2023-06-45 Ll i) Date: 20230645
1225 1225
1050 1050 1
i15 i1
100 [[Il]
PART 15.407 AVG PART15.407 AVG
525 1 §2i——=~ s e L,_\,__,
Avg
30 30
115 115
5560 5380. 5440, 540, 5410, 5500 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5459.95 45.85 54.00 -B.15 3179 34.66 9.9 30.50 100 75 AVERAGE 1 5500.00 99.26 -----v -=noe- B5.12 3470 9.94 30.50 100 75 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C36 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

16
Mode Band Edge

U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz

ANT 6
Pol. Vertical Fundamental
Date: 20230645 Date: 20230645
: 4ﬂLevel (dBuVIm) 1y 6Vl (GBuVim)
1225 1225
1050 1050 1
i15 WA
n PART 15407 w PART 15407
2
S5 st e — ol 525
Peak
180 %)
15
115
G 5380. 5440, 540. 5410, 500 [
Frequency (1) 1000 20. . 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuV/m  dB BV dB/m B A8 m deg -
1 5458.00 54.07 74.00 -19.93 40.00 34.66 0.89 30.50 100 346 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
1 5468.05 55.38 68.30 -12.92 41.30 34.67 9.91 30.59 100 346 PEAK 1 5500.00 100,12 -----v -=--=- B5.98 3470 9.94 30.50 100 346 PEAK
. Lol i) Date: 2023-06-45 Ll i) Date: 20230645
1225 1225
1050 1050
1
i15 i1
100 [[Il]
PART 15.407 AVG PART15.407 AVG
525 §2———- s e
Avg 1 L._uma—_,_r——'
30 30
115 115
5560 5380. 5440, 540, 5410, 5500 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5459.95 42.92 54.00 -11.08 28.86 34.66 9.90 30.50 100 346 AVERAGE 1 5500.00 9.37 ----ev -onoe- 76.23 3470 9.94 30.50 100 346 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C37 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P ‘ | . PATSATAL) . . i _ PATI5407 MG
Peak I - g W N gy P e W“‘M b I Y ST " |
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 11600.00 49.62 74.00 -24.38 55.% 38.10 13.76 58.20 ---  --- Peak 1 11600.00 49.39 74.00 -24.61 55.73 38.10 13.76 58.20 --- - Peak
2 16500.00 50.07 68.30 -18.23 50.53 40.95 16.11 5.2 --- - Peak 1 16500.00 49.94 68.30 -18.36 50.40 40.95 16.11 57.52 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C38 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230647 Lo ) Date: 20230616
1225 1225
1050 105,
815 815
PART 15407 PART 15407
00— LA L] - M (1 A L] 1 M
Y R P | | | PARTASAOTAVG) . i | PRTASAOTAVG)
LT W gl i T
Peak —— WMMW o W"’JWLM-WMW I I P i "W
350 30
Avg
175 fr
6500 8800, 100, 1 15700 18000 6500 800 100, 1 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 11160.00 49.10 74.00 -24.99 55.20 38.26 13.74 58.10 ---  --- Peak 1 11160.00 49.15 74.00 -24.85 55.25 38.26 13.74 58.10 ---  --- Peak
2 16740.00 50.21 68.30 -18.00 29.86 41.07 16.35 57.07 --- - Peak 1 16740.00 50.04 68.30 -18.26 49.69 41.07 16.35 57.07 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C39 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

18
Mode Band Edge

U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz

ANT
Pol. Horizontal Fundamental
. Lol i) Date: 20230645 Ll i) Date: 20230647
1225 1225
150 1150 !
615 815
e u 1 R4 0 N e T e e O 111
05 M“ al LSy WIRWS SERTY A PPN N 525 o
Peak
30 30
115 115
sl 53, 573, 53, 5752, 5185 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 573.0 6113 68.30 -7.07 46.63 35.67 10.12 30.59 180 65 PEAK 1 5700.00 104.01 ------ ------ B89.46 35.02 10.11 30.58 180 65 PEMK
Ll i) Date: 20230647
1225
1050
1
815
([l
Y ) N PART 15407 AVG
Avg Blank et
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBuv/n B dBV dB/m B A8 o deg
1 5700.00 96.22 -----v -=-oe- B1.67 35.62 10.11 30.58 100 65 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C40 of C118



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

18
Mode Band Edge

U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz

ANT 6
Pol. Vertical Fundamental
. Lol i) Date: 20230645 Ll i) Date: 20230647
1225 1225
1050 1050 i
615 815
i d L1541 0 N e T e e O 111
M 1
525 i bbb At 525 ot
Peak
30 30
115 115
sl 53, 573, 53, 5752, 5185 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5728.2 5.19 68.30 -12.11 41.60 35.06 10.12 30.59 300 230 PEAK 1570000 97.38 -----v -=--- B.79 35.62 10.11 30.58 300 230 PEM
Ll i) Date: 20230647
1225
1050
1
815
([l
PARTA5407 AVG
5= e ——
Avg Blank o]
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WG B B BN B B B @ dy
1 5700.00 89.18 ------ ------ 1463 35.62 10.11 30.58 300 230 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C41 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
Lo @Bl Date: 2023.06.16 - Lo Bl Date: 2023.06.16
1225 1225
1050 105,
815 75
PART 15.407 PART 15407
00— LA L] - M (1 A L] 1 M
% IS S S E———_ T S o .
Peak Mwww” e L
30 30
Avg
115 1.
6500 8800, 100, 1 18700, 18000 6500 8800, 100. 1 18700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi/ e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 11400.00 48.21 74.00 -25.79 53.% 38.50 13.71 57.96 --- - Peak 1 11400.00 48.9 74.00 -25.10 54.65 38.50 13.71 57.96 --- - Peak
2 17100.00 50.65 68.30 -17.65 29.55 41.24 16.56 56.70 ---  --- Peak 1 17100.00 49.99 68.30 -18.31 48.89 41.24 16.56 56.70 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C42 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT 6
Pol. Horizontal Fundamental
. Lol i) Date: 20230645 Ll i) Date: 20230647
1225 1225
1050 1050 1
615 815
m.n AR 15407 0 O e T8 e e AN 1111
1
71 MRS ASHFE I [ R I 55 (SR————
Peak
30 30
115 115
sl 5038, 507, itd, 5152 590 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5143.07 56.67 74.00 -17.33 43.00 3.2 9.75 30.50 100 102 PEAK 1 5190.00 100,31 ------ -=--- B7.56 .45 9.80 30.50 100 102 PEM
. Lol i) Date: 20230645 Ll i) Date: 20230647
1225 1225
1050 1050
1
615 815
100 ([l
PART 15407 AVG
525 7 525
Avg
30 30
115 115
sl 5038, 507, itd, 5152 590 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5148.% 46.36 54.00 -7.64 32.68 34.02 9.6 30.50 100 102 AVERAGE 1 5190.00 92.97 ------ -=--- 1.2 W45 9.80 30.50 100 102 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C43 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental

Date: 2023-06-45
: 4!,Le'«!l (dBuVim)

Peak Blank

115

590 5244, 5298, 5352 5406 5480
Frequency (WHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 545325 53.28 74.00 -20.72 39.23 34.66 9.89 30.50 100 102 PEAK

Date: 2023-06-45
: 4!,Le'«!l (dBuVim)

\ PART 15407 AVG|

Avg Blank

115

590 5244, 5298, 5352 5406 5480
Frequency (WHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBV/m B B dBm B B
1 5458.38 42.94 54.00 -11.06 28.88 34.66 9.90 30.50 100 102 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C44 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz

Mode
ANT
Pol. Vertical
. Lol i) Date: 20230645
1225
1050
615
00 PRRT 15407
1
52:‘ gy bt ey Al lu‘_‘h'w\ " b,
Peak
30
115
sl 5038, 507, itd, 5152 590
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by
1 513451 54.63 74.00 -19.37 40.98 34.41 9.74 30.50 300 136 PEAK
. Lol i) Date: 20230645
1225
1050
615
100
PART 15407 AVG
525 i
Avg
30
115
sl 5038, 507, itd, 5152 590
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

WHz dBuv/m dBuV/m B

g d8/m A8 A m deg

1 513813 44.07 54.00 -9.93 30.42 34.81 9.74 30.50 300 136 AVERAGE

Fundamental

. Loe G} Datr 2023647

1225
1080
i14

N e T e e 11

525 W A

30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos

Freq Level Line Margin Level Factor Loss Factor Renark

Wedndis B BN dh B B o by
1 5190.00 92.67 ------ ------ 18.92 W45 9.80 30.50 300 136 PEM
Ll i) Date: 20230647
1225
1050
815 1
([l
525
30
115
100 2200, . 4600, 5800, 7000

Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBuv/n B dBV dB/m B A8 o deg
1 5190.00 8255 ----ev -oeoe- 68.80 34.45 9.80 30.50 300 136 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1

Page Number : C45 of C118



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Vertical Fundamental

Date: 2023-06-45
: 4!,Le'«!l (dBuVim)

Peak Blank

115

590 5244, 5298, 5352 5406 5480
Frequency (WHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5486.50 54.66 74.00 -19.34 40.63 34.65 9.88 30.50 300 136 PEAK

Date: 2023-06-45
: 4!,Le'«!l (dBuVim)

\ PART 15407 AVG|
525
Avg ! Blank

M

115

5190 44, 5248, 5362 408, 460

Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5425107 43.00 54.00 -10.99 29.01 34.64 9.86 30.50 300 136 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C46 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz

Mode
ANT
Pol. Horizontal
. Lovl i) Date: 20230645
1225
1050
615
00 PART 15407
1
52.‘ Ly - g _‘JJ.JAA‘I' T T
Peak
30
115
sl 504, 5092, 538, 5184, 5030
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by
1 5089.01 55.19 74.00 -18.71 4173 3437 9.69 30.50 100 9 PEAK
. Lovl i) Date: 20230645
1225
1050
615
100
PART 15407 AVG
525 1
Avg
30
115
sl 504, 5092, 538, 5184, 5030
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg

1 5100.28 44.37 54.00 -9.63 30.78 3438 9.71 30.50 100 96 AVERAGE

Fundamental

) Date: 20230645
: 4"Lewel (dBuVim)

125
1050 1
w5
T 1 R O e 3 O R ..

525 W

bt

115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 5230.00 101,69 ------ ------ B.89 W48 9.8 3050 10 %6 PEM
- Lol dlin Date: 20230647
1225
1050
1
815
([l
525
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1523000 93.47 -----v --oe- 19.67 W48 9.8 30.50 100 96 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C47 of C118



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental

Date: 2023-06-45
: 4!,Le'«!l (dBuVim)

52.5 Mol d
Peak Blank

5230 5216, 530 5368, 544, 5480
Frequency (Hz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBV/m B B dBm B B
1 537444 52.86 74.00 -2.14 38.92 34.60 9.84 30.50 100 96 PEAK

Date: 20230645
: 4!,Li!'«al(III!II\I'IIn)
1225
85
100
PART 15407 AVG|
525
Avg [ 1 Blank
M
115
530 518 5, 5368, 44, 460
Frequency (Hz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBV/m B B dBm B B
1 535090 42.85 54.00 -11.15 28.94 34.58 9.83 30.50 100 96 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C48 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

20
Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz

ANT 6
Pol. Vertical Fundamental
. Lol i) Date: 20230645 Ll i) Date: 20230645
1225 1225
1050 1050
1
615 815
m.n L1541 0 O e T8 e 141
1
52 Skt LT T b M 525 e
Peak
30 30
115 115
sl 504, 5092, 538, 5184, 5030 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 510051 54.66 74.00 -19.34 41.07 3438 9.71 30.50 300 111 PEAC 1 5230.00 93.58 -----v ----- .78 W48 9.8 3050 300 111 PEM
. Lol i) Date: 20230645 Ll i) Date: 20230645
1225 1225
1050 1050
0 ik !
100 ([l
PART 15407 AVG
525 i 525
Avg
30 30
115 115
sl 504, 5092, 538, 5184, 5030 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 515.18 43.97 54.00 -10.03 30.53 34.32 9.62 30.50 300 111 AVERAGE 1 5230.00 B5.12 ------ ----- 1.3 W48 9.8 30.50 300 111 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C49 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Vertical Fundamental

Date: 2023-06-45
: 4!,Le'«!l (dBuVim)

L™, ; i

Peak Blank

5230 5216, 530 5368, 544, 5480
Frequency (Hz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5368.92 53.39 74.00 -20.61 39.46 34.59 9.84 30.50 300 111 PEAK

Date: 2023-06-45
: 4!,Le'«!l (dBuVim)

\ PART 15407 AVG|
525
Avg T ! Blank

M

115

530 518 5, 5368, 4, 460

Frequency (Hz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5450.34 43.06 54.00 -10.94 29.01 34.66 9.89 30.50 300 111 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C50 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

21
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT40_CH54_5270MHz
ANT 6
Pol. Horizontal Fundamental
. Lol i) Date: 20230645 Ll i) Date: 20230647
1225 1225
1050 1050 1
615 815
m.n 15401 00 O 8 e T8 s | 111
1
525 st it Y e tashort
Peak
30 30
115 115
sl 5054, 5108, 2. 5u. 500 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by Wedndis B BN dh B B o by
1 5686.13 54.59 74.00 -19.41 41.03 3437 9.69 30.50 180  TH PEAK 1 5270.00 100,52 ------ -=---- B.67 .52 9.8 3050 10 ThPEM
. Lol i) Date: 20230645 Ll i) Date: 20230647
1225 1225
1050 1050
1
615 815
100 ([l
PART 15.407 AVG
525 i 525
Avg
30 30
115 115
sl 5054, 5108, 2. 5u. 500 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by Wedndis B BN dh B B o by
1 5049.41 44.08 54.00 -9.92 30.59 34.34 9.65 30.50 100 76 AVERAGE 1 527000 92.86 ------ ------ 1.0 W52 9.8 30.50 100 76 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C51 of C118



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental

Date: 2023-06-16
: 4!,Le'«!l (dBuVim)

M

00 PRRT 1S40
55 MMWM b,
Peak Blank

M

115

510 5308, 5348, 5364, 422, 460

Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 58138 5411 74.00 -19.89 40.08 34.65 9.88 30.50 100 76 PEAK

Date: 2023-06-16
: MLM(IIB!IWM)
1225
815
100
Y \ PART 15407 VG|
i q
Avg B Blank
M
115
510 5308, 5348, 5364, 2 460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBV/m B B dBm B B
1 539.87 4.75 54.00 -10.25 29.82 34.59 9.84 30.50 100 76 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C52 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH54_5270MHz

Mode
ANT
Pol. Vertical
. Lol i) Date: 2023-06-16
1225
1050
615
00 PART 15,407
| J
52 B g o M et - opitaabsnpetta
Peak
30
115
sl 5054, 5108, 2. 50, 500
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by
1 5675.87 54.85 74.00 -19.15 4131 34.36 9.68 30.50 200 359 PEAK
. Lol i) Date: 2023-06-16
1225
1050
615
100
PART 15.407 AVG
525 i
Avg
30
115
sl 5054, 5108, 2. 50, 500
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg

1 5045.09 44.26 54.00 -9.74 30.77 34.34 9.65 30.50 200 359 AVERAGE

Fundamental

. Loe G} Datr 2023647

1225
1080
i14

N e T e | 11

525 MWMWM“M et
350

115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBuv/n B dBV dB/m B A8 o deg

1 527000 B7.91 ------ ------ T4.06 .52 9.8 30.50 200 359 PEM
Ll i) Date: 20230647
1225
1050
815 1
([l
525
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 527000 80.78 ------ ------ 66.89 34.52 9.83 30.50 200 359 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C53 of C118



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Vertical Fundamental

Date: 2023-06-16
: 4!,Le'«!l (dBuVim)

00 PRRT 1S40
N w
Peak Blank
M
115
510 5308, 5348, 5364, 422, 460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5848.36 53.23 74.00 -20.77 39.18 34.66 9.89 30.50 200 359 PEAK

Date: 2023-06-16
: 4!,Le'«!l (dBuVim)

PART 15407 AVG|

Avg \«_ Blank

115

51 5308, 5345, 5384, LI 5480
Frequency (WHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5459.85 42.95 54.00 -11.05 28.89 34.66 9.90 30.50 200 359 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C54 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

22
Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz

ANT 6
Pol. Horizontal Fundamental
. Lol i) Date: 2023-06-16 Ll i) Date: 20230647
1225 1225
1050 1050 !
615 815
m.n | A4 N e T e e 111
1 M
525w i bbbl 525 st
Peak
30 30
115 115
sl 502, 514, 5186, 508, 50 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5095.18 54.62 74.00 -19.38 4111 3435 9.66 30.50 100 120 PEAK 1 5310.00 102.46 ------ ------ B.58 3.5 9.8 30.50 100 120 PEM
. Lol i) Date: 2023-06-16 Ll i) Date: 20230647
1225 1225
1050 1050
1
615 815
100 ([l
PART 15407 AVG
525 1 525
Avg
30 30
115 115
sl 502, 514, 5186, 508, 50 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5139.50 44.16 54.00 -9.84 30.50 .41 9.75 30.50 100 120 AVERAGE 1 5310.00 93.97 -----v ----- B0.09 3.5 9.8 30.50 100 120 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C55 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental
Date: 2023-06-16
M!,Li!'del(III!!I‘J'IIn)
1225
WY "\
L& \
700 [ PARTTSA0T]
gy
52.5 S U T} L o
Peak Blank
M
175
5 540 5370, 400, 0. 5460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5351.40 56.16 74.00 -17.84 42.25 3458 9.83 30.50 100 120 PEAK

Date: 2023-06-16
: 4!,Le'«!l (dBuVim)

\ PART 15407 AVG|

Avg Blank

115

5310 5340, 530, 5400, 5430, 5480
Frequency (WHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBV/m B B dBm B B
1 535075 45.70 54.00 -B.30 3179 34.58 9.83 30.50 100 120 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C56 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

22
Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz

ANT 6
Pol. Vertical Fundamental
. Lol i) Date: 20230616 Ll i) Date: 2030647
1225 1225
1050 1050
1
15 o4
00 PART 15407 1] ] S A s — PART 15407

1 i
50 i Nttt oot My 525 MWMMMMMW
Peak W

30

30
115 115
sl 502, 514, 5186, 508, 50 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by Wedndis B BN dh B B o by
1 508494 54.63 74.00 -19.37 4007 3437 9.69 30.50 196 145 PEAK 1 5310.00 90.65 ------ ------ 1677 W55 9.8 30.50 196 145 PEMC
. Lol i) Date: 2023-06-16 Ll i) Date: 20230647
1225 1225
1050 1050
615 i15 1
100 ([l
PART 15407 AVG
525 F 525
Avg
30 30
115 115
sl 502, 514, 5186, 508, 50 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by Wedndis B BN dh B B o by
1 53331 44.17 54.00 -9.83 30.66 34.35 9.66 30.50 196 145 AVERAGE 1 5310.00 83.16 ------ ------ 69.28 3.5 9.85 30.50 196 145 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C57 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Vertical Fundamental
Date: 2023-06-16
mLml(dBlle)
1225
155 \
00 FARTTa20T]
\ :
525 } ” e 2 iy AT
Peak Blank
M
115
540 5340, 53, 400, 40, 460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5455.20 53.64 74.00 -20.36 39.59 34.66 9.89 30.50 196 145 PEAK

Date: 2023-06-16

: HLM(IIB!IWM)
1225
815

MW
100

\ PART 15407 VG|
525
1
Avg \M_., Blank
M
115
540 5340, 53, 400, 430, 460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBV/m B B dBm B B
1 545250 43.44 54.00 -10.56 29.39 34.66 9.89 30.50 196 145 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C58 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR352602E
23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz
ANT 6
Pol. Horizontal Fundamental
Date: 2023-06-46 Date: 20230647
: 4ﬂLevel (dBuVIm) : 4"Le\.IeI (dBuVm)
1225 1225
1060 1050 !
HE o5
n PART 15,407 w PART 15407
g2
LY L —— ok h ket 525
Peak
350 %0
175
115
G 538 5414, 5486, 5418, 5540 [
Frequency (M) 1000 2200, . 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuV/m  dB BV dB/m B A8 m deg -
1 5459.60 55.55 74.00 -18.45 41.49 34.66 9.90 30.50 160 75 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
1 S467.76 57.20 68.30 -11.10 43.12 34.67 9.91 30.59 100 75 PEAK 1 5510.00 1033 -----» -=--=- 89.15 3471 9.95 30.51 100 75 PEAK
. Lol i) Date: 2023-06-46 Ll i) Date: 20230647
1225 1225
1050 1050
1
i15 i1
100 [[Il]
PART 15,407 AVG PART15.407 AVG
525 1 §2i——=~ s e W
Avg
30 30
115 115
5560 5382 5414, 5446, 5418, 510 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5459.92 45.99 54.00 -B.01 31.93 34.66 9.9 30.50 100 75 AVERAGE 1 5510.00 94.48 ----ev -oeee- 80.33 .71 9.95 30.51 100 75 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C59 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental
Date: 20230646
: 4!,Le‘tel(tll!ll\l'lln)
1225
l?..:“‘\
00 PART15.407]
ek 1
52.5 e e Ahiakidenths I 5 o
Peak Blank
30
115
550 o561, 5612, 5663, M4, 5765
Frequency (HHz)
Linit Read  Ant Cable Preamp Aos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
MeBWhBn B B B B B @ dg
1 573262 5435 68.30 -13.95 39.75 35.07 10.12 30.59 100 75 PEAK

Sporton International Inc. (Shenzhen) Page Number : C60 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

23
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz

ANT 6
Pol. Vertical Fundamental
Date: 2023-06-46 Date: 20230647
: 4ﬂLevel (dBuVIm) 1y 6Vl (GBuVim)
1225 1225
1050 1050
1
i15 WA
n PART 15,407 v O T O s e [ PART 15407
1 2
YL N " » s 525
Peak
180 %)
15
115
G 538 5414, 5445, 5418, 5540 [
Frequency (M) 1000 20. 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuV/m  dB BV dB/m B A8 m deg -
1 5394.80 53.48 74.00 -20.52 39.53 34.61 9.4 30.50 100 360 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
1 5468.72 54.10 68.30 -14.20 40.00 34.67 9.91 30.59 100 360 PEAK 1 5510.00 94.09 -----v -o-oe- 79.94 3471 9.95 30.51 100 360 PEAK
. Lol i) Date: 2023-06-46 Ll i) Date: 20230647
1225 1225
1050 1050
s s !
100 [[Il]
PART 15,407 AVG PART15.407 AVG
525 1 §2i——=~ s e
Avg
30 30
115 115
5560 5382 5414, 5446, 5418, 510 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5458.32 43.57 54.00 -10.43 29.51 34.66 9.9 30.50 100 360 AVERAGE 1 5510.00 86,04 -----v -=-om- 7189 3471 9.95 30.51 100 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C61 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Vertical Fundamental
Date: 20230616
! HLM(IIBIIWM)
1225
R?.EW
10 PART 154071
1
525 Pt A, 'M‘Am‘l I Aol o e
Peak Blank
30
115
Eall 5561, 5612 5663, i 5765
Frequency (WHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark
MW W B W B B B m dg
1 574537 54.41 68.30 -13.89 39.79 35.09 10.13 30.60 100 360 PEAK

Sporton International Inc. (Shenzhen) Page Number : C62 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

24
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH134_5670MHz

ANT 6
Pol. Horizontal Fundamental
‘ Date: 2023-06-46 ‘ Date: 20230647
: 4ﬂLevel (dBuVIm) 1 L6¥el (dBuVim)
1225 1225
1050 1050 1
HE o5
T [——— PART 15407 o o O e B | PART 15407
1 2 M
" bbb e i
& - i £5 ,
Peak
350 %0
175
115
G 5414, 5478, 5542. 5608, 5670 [
Frequency (1) 1000 2200, . 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuV/m  dB BV dB/m B A8 m deg -
1 5413.68 53.72 74.00 -20.28 39.74 34.63 9.85 30.50 160 59 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
1 5462.64 52.90 68.30 -15.40 38.83 34.67 9.90 30.59 100 59 PEAK 1 5670.00 99.96 -----v -vooe- B5.47 34.97 10.09 30.57 100 59 PEAK
. Lovl i) Date: 2023-06-46 - Lol dlin Date: 20230647
1225 1225
1050 1050
1
i15 i1
100 [[Il]
PART 15.407 AVG PART15.407 AVG
52.5—1 §2i——=~ s ——————
Avg
30 30
115 115
5560 5414, 5478, 5542, 5608, 5670 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5M7.92 43.09 54.00 -10.91 29.05 34.66 9.88 30.50 100 59 AVERAGE 1 5670.00 91,49 ----ev -omeee 7700 34.97 10.09 30.57 100 59 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C63 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental

Date: 20230616
: :wl.ml (dBuVim)

T

00 PART134071
Notbonagr, 1
525 M W v—
Peak Blank

30

115

570 669, 5708, 5721, 5746, 5765

Frequency (HHz)
Linit Read  Ant Cable Preamp Aos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5735.84 57.22 68.30 -11.08 42.61 35.07 10.13 30.59 100 59 PEAK

Sporton International Inc. (Shenzhen) Page Number : C64 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

24
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH134_5670MHz

ANT 6
Pol. Vertical Fundamental
‘ Date: 2023-06-46 ‘ Date: 20230647
: 4ﬂLevel (dBuVIm) 1 L6¥el (dBuVim)
1225 1225
1050 1050
1
i15 WA
T [——— PART 15407 o o N e B | PART 15407
! 2 W"’J
525 R R P PR s ot
' " 525 oyt
Peak
180 %)
15
115
G 5414, 5478, 5542. 5608, 5670 [
Frequency (1) 1000 20. . 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuV/m  dB BV dB/m B A8 m deg -
1 5415.28 53.61 74.00 -20.39 39.63 34.63 0.85 30.50 300 244 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
1 462.00 52.54 68.30 -15.76 38.47 34.67 9.90 30.50 300 244 PEAK 1 5670.00 91.86 -----v -=---- 7137 3497 10.09 30.57 300 244 PEAK
. Lovl i) Date: 2023-06-46 - Lol dlin Date: 20230647
1225 1225
1050 1050
i15 815 1
100 [[Il]
PART 15.407 AVG PART15.407 AVG
52.5—1 §2i——=~ et e L\M‘w
Avg
30 30
115 115
5560 5414, 5478, 5542, 5608, 5670 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5457.52 43.40 54.00 -10.60 29.35 34.66 9.89 30.50 300 244 AVERAGE 1 5670.00 82,93 ----ev -oeoe- 68.44 34.97 10.09 30.57 300 244 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C65 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Vertical Fundamental
Date: 20230616
mLﬂd(ﬂ&le)
125
P
10 PART 154071
e w
525 Wb I S b kbt M
Peak Blank
30
115
5670 5680, 5708, [A 5746 5785
Frequency (WHz)
Linit Read  Ant Cable Preamp Aos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
MW WA B B B B B m dg
1 57305 54.26 68.30 -14.04 39.66 35.07 10.12 30.59 300 244 PEAK

Sporton International Inc. (Shenzhen) Page Number : C66 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

Mode
ANT
Pol. Horizontal
. Lol i) Date: 2023-06-16
1225
1050
615
00 PART 15,407
1
[y —" " Dot
Peak
30
115
sl 5042, 5084, 5126 5188, il
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by
1 512085 58.89 74.00 -15.11 45.26 34.40 9.73 30.50 100 119 PEAK
. Lol i) Date: 2023-06-16
1225
1050
615
100
, PART15.407 VG
525 \
Avg
30
115
sl 5042, 5084, 5126 5188, il
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m
1 51235 49.37 54.80 -4.63 35.76 3439 9.72 30.50 100 119 AVERAGE

B dw dB/m A8 dB  m deg

: 4"Le\JeI (dBuVim)

Fundamental

Date: 20230647

1225

1080

i14

0 e T e e | 1

525 MM Nbnmptiet b ot
350

175

Vv
1000

00, 4500, 5800, 7000

Frequency (MHz)

Ant Cable Preamp APos  TRos

Freq Level Line Margin Level Factor Loss Factor Renark

1 5210.00 97.94

: 4"Le\JeI (dBuVim)

Wz dBuV/m dBuv/m

8 dBV dB/m A8 dB m deg
B.15 3447 9.82 30.50 100 119 PEAK

Date: 20230647

1225

1080

i14

10

525

30

175

Vv
1000

00,

4600, 5800, 7000
Frequency (MHz)

Ant Cable Preamp APos  TRos

Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m
1 5210.00 B89.63 ------ ----n-

8 dBV dB/m A8 dB m deg
75,84 3447 9.8 30.50 100 119 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

: C67 of C118



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental
Date: 20230616
mLevel(dMWm)
1225
[P i
815 "‘“\
10 PARTTSA0T]
55 it Mhigh 1
Peak Blank
M
115
m 5280, 530, 5360, 5. 5460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5378.60 53.61 74.00 -20.39 39.67 34.60 9.84 30.50 100 119 PEAK

Date: 2023-0618
MLM(IIBIIWIH)
1225
815 \
100
\ PART 15407 AVG|
25
A
Avg [ Blank
M
115
5m 5280, 530, 5360 . 460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wodindin B Bl @ B B m dg
1 5460.00 44.71 54.00 -9.29 30.65 34.66 9.90 30.50 100 119 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C68 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

Mode
ANT
Pol. Vertical
. Lo i) Date: 2023-06-16
1225
1050
175
100 PART 15407
[y J| TSI ) 1Y Ty A A AT
Peak
30
175
sl 5042 5084, 5. 5168, i
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by
1 5050.19 55.31 74.00 -18.69 41.82 34.34 9.65 30.50 M4 15 PEM
. Lo i) Date: 2023-06-16
1225
1050
175
10
PART 13,407 AVG
525 T
30
175
sl 5042 5084, 5. 5168, i
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m
1 5130.20 46.23 54.00 -7.77 3258 .41 9.74 30.50 344 125 AVERAGE

B dw dB/m A8 dB  m deg

Fundamental

. Loe G} Datr 2023647

1225
1080
i14

0 e T e e | 1

525 W nor st gl

30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos

Freq Level Line Margin Level Factor Loss Factor Renark

Wedndis B BN dh B B o by
1 5210.00 89.86 ------ ------ 16.07 W47 9.8 3050 M DS PEM
Ll i) Date: 20230647
1225
1050
815 1
([l
525
30
115
100 2200, . 4600, 5800, 7000

Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBuv/n B dBV dB/m B A8 o deg
1 5210.00 B2.87 ----ev -vooe- 69.08 34.47 9.82 30.50 344 125 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C69 of C118



samanae. FCC RADIO TEST REPORT

Report No. : FR352602E

Pol. Vertical Fundamental
Date: 2023-06-16
M!,Li!'del(tll!!l\l'lln)
1225
85 wr -l
00 FARTTa20T]
\ 1
525 i q T ——
Peak Blank
M
115
510 5260, 530, 40, 460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
MedWnBn B B B B B @ dyg
1 5457.25 53.35 74.00 -20.65 39.30 34.66 9.89 30.50 344 125 PEAK
Date: 2023-06-16
M!,Li!'del(tll!!l\l'lln)
1225
815
M«»—T
100
\ PART 15407 VG|
525 v F
Avg Blank
M
115
510 5260, 530, 40, 460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
MedWnBn B B B B B @ dyg
1 545375 44.27 54.00 -9.73 30.22 34.66 9.89 30.50 344 125 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C70 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1




ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Mode

ANT

Pol.

Peak

Avg

Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Horizontal
Lo i) Date: 2023-06-16
1225
1050
175
100 PART 15,407
1
B2, bbbttty " TN P )
30
175
sl 5038. 5116, 5114, 52 590
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 505181 55.31 74.00 -18.69 41.81 34.34 9.66 30.50 100 119 PEAK

. Lovl i) Date: 2023-06-16
1225
1050
615
100

PART 15407 AVG
525 1
30
115
sl 5058, 5116, 54, 5032, 5290

Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5145.58 46.27 54.00 -.73 32.60 34.82 9.75 30.50 100 119 AVERAGE

Fundamental

) Date: 20230647
: 4"Lewel (dBuVim)

1225
1080
i14

0 e T e e 111

525 M st e

30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 5290.00 98.80 ------ ------ 8.9 353 9.8 3050 o0 119 PEM
- Lol dlin Date: 20230647
1225
1050
1
815
([l
525
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 520.00 91.28 ------ ------ 7.4 W53 9.8 30.50 100 119 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C71 of C118



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental
Date: 2023-06-16
mLml(dBlle)
1225
MWVWHWWW\
815 \
700 % FARTTa20T]
Peak Blank
M
115
590 34, 5392 426, 460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5350.18 62.26 74.00 -11.74 48.35 34.58 9.83 30.50 100 119 PEAK

Date: 2023-06-16
! MLM(IIB!IWM)
1225
874 e \
100
\‘\ 4 PART 13,407 AVG]
525 \JWMWW
Avg Blank
M
175
580 S 300 5426, 5460
Frequency (WHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBV/m B B dBm B B
1 5363.78 50.76 54.00 -3.24 36.83 34.59 9.84 30.50 100 119 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C72 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

26
Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

ANT 6
Pol. Vertical Fundamental
. Lol i) Date: 20230616 Ll i) Date: 2030647
1225 1225
1050 1050
1
15 o4
00 PART15.407 [T ] S A P e PART15.407

: il

55 " ™ TV N TN r“ 525 W

Peak WWW
35D 3D

115 115
sl 5058, 5116, 54, 5032, 5290 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by Wedndis B BN dh B B o by
1 5680.51 54.62 74.00 -19.38 41.06 34.37 9.69 30.50 100 130 PEAK 1 5290.00 9133 -----v ----- 747 W53 9.8 3050 100 130 PEM
. Lol i) Date: 2023-06-16 Ll i) Date: 20230647
1225 1225
1050 1050
615 815
100 ([l
PART 15407 AVG
25— 525
Avg e
30 30
115 115
sl 5058, 5116, 54, 503, 5290 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dm B B o by Wedndis B BN dh B B o by
1 51653 45.79 54.00 -8.21 3235 3432 9.62 30.50 100 130 AVERAGE 1 5290.00 83.48 ------ ----- 69.58 34.53 9.8 30.50 100 130 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C73 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



samanae. FCC RADIO TEST REPORT

Report No. : FR352602E

Pol. Vertical

Fundamental

Date: 2023-06-16
: 4!,Le'«!l (dBuVim)

Peak

5290 53, 53
Frequency (WHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/n 4B oBV dB/m B B o deg
1 5359.70 53.89 74.00 -20.11 39.96 3459 9.84 30.50 100 130 PEAK

92 M. 460

Blank

Date: 2023-06-16
: 4!,Le'«!l (dBuVim)

\ PART 15407 VG
Avg \*w

5290 53, 53
Frequency (WHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBV/m B B dBm B B
1 5375.68 45.55 54.00 -B.45 31.61 34.60 9.84 30.50 100 130 AVERAGE

92 M. 60

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C74 of C118




samonis. FCC RADIO TEST REPORT Report No. : FR352602E

27
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz

ANT 6
Pol. Horizontal Fundamental
‘ Date: 2023-06-46 ‘ Date: 20230647
: 4ﬂLevel (dBuVIm) 1 L6¥el (dBuVim)
1225 1225
1050 1050
1
HE o5
(L BRT3AT o PART 15407
1 2
b
525%&%~MWM«M 525 i i
Peak
350 %0
175
115
G 5388. L) 5438, 5404, 5530 [
Frequency (M) 1000 2200, . 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuV/m  dB oBwV dB/m B A8 m  deg -
1 5440.18 56.23 74.00 -17.77 42.20 34.65 9.8 30.50 160 67 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
1 5462.68 54.78 68.30 -13.50 48.71 34.67 9.90 30.59 100 67 PEAK 1 5530.00 95.94 ---eev oomeee B1.74 3474 9.97 30.51 100 67 PEAK
. Lovl i) Date: 2023-06-46 - Lol dlin Date: 20230647
1225 1225
1050 1050
1
i15 i1
100 [[Il]
PART 15.407 AVG PART15.407 AVG
525 §2i——=~ et e
Avg
30 30
115 115
5560 5388, L) 5438, 5404, 530 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 54380 50.9 54.00 -3.10 36.89 34.64 9.87 30.50 100 67 AVERAGE 1 5530.00 89.20 ----ev -onoe- 75.00 3474 9.97 30.51 100 67 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C750of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental
Date: 20230616
: 4!,Li!t‘el(tll!ll\l'lln)
125
[t
815 W\
10 PART 154071
55 ridhebe A bt !
Peak Blank
30
115
5930 5611 5624, 5671, 8. 5785
Frequency (HHz)
Linit Read  Ant Cable Preamp Aos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
MW WA B B B B B m dg
1 575014 54.06 68.30 -14.24 39.43 35.10 10.13 30.60 100 67 PEAK

Sporton International Inc. (Shenzhen) Page Number : C76 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

27
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz

ANT 6
Pol. Vertical Fundamental
Date: 2023-06-46 Date: 20230647
: 4ﬂLevel (dBuVIm) 1y 6Vl (GBuVim)
1225 1225
1050 1050
i15 WA !
n PART 15407 v O T O s e | PART 15407
112 J
L e e e A P 525 W r——
Peak
180 %)
15
115
G 5388. L) 5438, 5404, 530 [
Frequency (M) 1000 20. . 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuV/m  dB oBwV dB/m B A8 m  deg -
1 5453.50 54.68 74.00 -19.32 40.63 34.66 0.89 30.50 160 130 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
1 546106 53.10 68.30 -15.20 39.03 34.67 9.90 30.59 100 130 PEAK 1 5530.00 9016 ----vv -onoe- 75,96 3474 9.97 30.51 100 130 PEAK
. Lol i) Date: 2023-06-46 Ll i) Date: 20230647
1225 1225
1050 1050
i15 i1 1
100 [[Il]
PART 15,407 AVG PART15.407 AVG
525 ] §2i——=~ s —
Avg rhetsed
30 30
115 115
5560 5388, L) 5438, 5404, 530 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 543044 46.22 54.00 -1.78 3.1 34.64 9.87 30.50 100 130 AVERAGE 1 5530.00 B2.88 ----vv -vooe- 68.68 34.74 9.97 30.51 100 130 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C77 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Vertical Fundamental

Date: 20230616
: :wl.ml (dBuVim)

BL5F e wv»\
10 PART 154071

52.5 ey Al“ K ruunl\l TN A i
Peak Blank

30

115

530 1. 564, 3671, M8, 5765

Frequency (Hz)
Linit Read  Ant Cable Preamp Aos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5738.21 54.07 68.30 -14.23 39.45 35.08 10.13 30.59 100 130 PEAK

Sporton International Inc. (Shenzhen) Page Number : C78 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 2023.06.20 Lo ) Date: 20230620
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] e A [ (1 e A [
Y o e B PART 15.407 AVG| [ PR R Y B B PART 15,407 AVG|
Peak WM Ll AT g "WWWMWWW WWW N m,mﬁWMWW' " e
350 34
Avg
175 fr.
6500 13200, 19900, 26600, 35300, 40000 6500 13200. 19900, 26600, 33300, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B dN B B B deg Wi dlfn B/ &8 W B B @B a deg
1 11060.00 49.09 74.00 -24.91 55.34 38.16 13.75 58.16 --- - Peak 1 11060.00 49.86 74.00 -24.14 56.11 38.16 13.75 58.16 --- - Peak
2 16590.00 50.94 68.30 -17.36 51.08 41.00 16.20 57.34 --- - Peak 1 16590.00 50.97 68.30 -17.33 SL.11 41.00 16.20 7.3 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C79 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

28

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz

ANT
Pol. Horizontal
‘ Date: 2023-06-46
1 4ﬂLevel (dBuVIm)
1225
1050
i15
00 \ PART 15,407
19
Y, R R ST
Peak %)
15
G 5402 5454, 5506. 5580, 5610
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wodin B B Bl djn &b B o deg
1 5453.22 53.92 74.00 -20.08 39.87 34.66 9.89 30.50 160 78 PEAK
1 946258 53.39 68.30 -14.91 39.32 34.67 9.90 30.59 160 78 PEAK
. Lovl i) Date: 2023-06-46
1225
1050
i15
100
PART 15.407 AViG
525 1
Avg
30
115
5560 5402 5454, 5506. 5458, 5610
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 545244 45.10 54.00 -B.90 31.05 34.66 9.89 30.50 100 78 AVERAGE

6
Fundamental
) Date: 2030647
: 4"Lewel (dBuVim)

1225
1050 1
B3
T S S P e s PART 15407

W

525
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 5610.00 98.62 ------ ------ BL25 387 10.05 30.55 180 TR PEM
- Lol dlin Date: 20230647
1225
1050
1
815
([l
g - . PART 15407 AVG
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBuv/n B dBV dB/m B A8 o deg

1 5610.00 B9.54 ----ev -veoe- 75,07 34.87 10.05 30.55 100 78 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C80 of C118



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental
Date: 20230616
M!,Li!‘«!l(tll!ll\l'lln)
125
MM«.
815 M\
10 PART 154071
m i ML 1
52.5 At W ‘WM A, " YT n.u'.‘
Peak Blank
30
115
5610 5641 5672, 5703, T34, 5785
Frequency (Hz)
Linit Read  Ant Cable Preamp Aos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5725.79 56.05 68.30 -12.25 41.46 35.06 10.12 30.59 100 78 PEAK

Sporton International Inc. (Shenzhen) Page Number : C81 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

28
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz

ANT 6
Pol. Vertical Fundamental
‘ Date: 2023-06-46 ‘ Date: 20230647
: 4ﬂLevel (dBuVIm) 1 L6¥el (dBuVim)
1225 1225
1050 1050
1
875 /’—'\&A‘ 175
o | — 0 e 8 e O e | O 1
1 ; W
73] RS N W VR S s
Peak
350 %0
175
115
G 5402 5454, 5506. 5580, 5640 [
Frequency (M) 1000 2200, . 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuV/m  dB BV dB/m B A8 m deg -
1 5415.78 53.92 74.00 -20.08 39.94 34.63 0.85 30.50 160 128 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
1 5462.84 52.85 68.30 -15.45 38.78 34.67 9.90 30.59 100 128 PEAK 1 5610.00 91,96 -----v -=-oe- 7159 34.87 10.05 30.55 100 128 PEAK
. Lovl i) Date: 2023-06-46 - Lol dlin Date: 20230647
1225 1225
1050 1050
i15 i1 .
100 [[Il]
PART 15.407 AViG PART15.407 AVG
525 1 §2i——=~ s ——————
Avg i Bt Wi
30 30
115 115
5560 5402 5454, 5506. 5458, 5610 100 20. 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5417.34 44.41 5400 -9.59 30.43 34.63 9.85 30.50 100 128 AVERAGE 1 5610.00 84,33 ----ev -oooe- 69.96 34.87 10.05 30.55 100 128 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C82 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Vertical Fundamental
Date: 20230616
M!,Li!‘«!l(tll!ll\l'lln)
125
T - \
10 PART 154071
1
525 PRI P (WA it ) L \WI
Peak Blank
30
115
5610 5641 5672, 5703, T34, 5785
Frequency (HHz)
Linit Read  Ant Cable Preamp Aos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
MW WA B B B B B m dg
1 5759.89 54.93 68.30 -13.37 40.28 35.11 10.14 30.60 100 128 PEAK

Sporton International Inc. (Shenzhen) Page Number : C83 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P . | . PARTGSADTALG) . . i . PARTGSAITALG
Peak Lo o R e e W TR R R e — J— oot T
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 11490.00 49.11 74.00 -24.89 54.73 38.58 $3.71 57.90 - - Peak 1 11490.00 49.39 74.00 -24.61 55.01 38.58 13.71 57.91 --- - Peak
2 17235.00 50.02 68.30 -18.28 20.03 4129 16.53 56.83 --- - Peak 1 17235.00 50.10 68.30 -18.20 49.11 4129 16.53 5%6.83 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C84 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230647 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P 4 | . PATGAYAL) . , i | b wh\@
Peak b Pt s g A et iy e et Hhafistiinink bl
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 11570.00 50.49 74.00 -23.51 5.02 38.68 13.70 57.90 --- - Peak 1 11570.00 49.74 74.00 -24.26 55.27 38.68 13.70 57.91 --- - Peak
2 1735500 50.48 68.30 -17.82 29.59 4134 16.50 56.95 --- - Peak 1 17355.00 50.72 68.30 -17.58 49.83 4134 16.50 56.95 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C85 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P , | . PARTGSADAL) . ‘ i . PARTSADTALG
Peak — rrT—L 4 mwwmw W Mmm RN Y H kg iy
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 11650.00 50.01 74.00 -23.99 55.47 38.78 13.69 57.93 --- - Peak 1 11650.00 49.78 74.00 -24.20 55.24 38.78 13.69 57.93 --- - Peak
2 17475.00 50.34 68.30 -17.96 29.55 4139 16.47 57.07 --- - Peak 1 475,00 50.95 68.30 -17.35 S0.16 4139 16.47 57.07 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C86 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Mode

ANT

Pol.

Peak

Avg

o ora e

32

Band Edge

U-NII-3_5.725-5.85_802.11ac VHT20_CH149_5745MHz

Horizontal

Date: 20230616
PERR BEEATo-24

/

"

ECIC: L)

1225

1050

875

{1 e

My

52 B pofhabi A, "

el

354

175

5600 5629, 5658, 5687,

Frequency (WHz)

576, 5745

Linit Read At Cable Preamp

Freq Level Line Margin Level Factor Loss Factor

d8 B dB/m dB B o deg

5647.36 50.91 68.30 -13.39 40.96 34.93 10.08 30.5%6 100 72 PEAK
5650.17 52.72 68.43 -15.71 38.26 34.94 10.68 30.56 100 72 PEAK
5719.34 62.01 110.61 -48.60 47.43 35.05 10.12 30.59 100 72 PEAK
5720.86 60.04 110.94 -50.90 45.46 35.05 10.12 30.59 100 72 PEAK

Blank

Fundamental
: 4"Le\.[el (dBuVim) Date: 20230617
125
1150 1
015
) S A B | PART 15407

So—

525
a0 M
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 5745.00 104.88 ------ ------ 9.26 15.09 10.13 30.60 100 72 PENK
Ll i) Date: 20230647
1225
1050 i
815
([l
g - . PART 15407 VG
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos

Freq Level Line Margin Level Factor Loss Factor

Wiz dBuV/m dBuv/n B dBV dB/m B A8 o deg
1 545,00 96,93 ----ev -oeee- B2.31 35.09 10.13 30.60 100

Remark

72 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C870

f C118



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Mode

ANT
Pol.

ECIC: L)

32

Band Edge

U-NII-3_5.725-5.85_802.11ac VHT20_CH149_5745MHz

Vertical

Date: 20230646

1225

1050

875

{1 e

52 5o A

Peak i
15

PERR BEEATo-24

/

"

5600 5629,

Linit
Freq Level

d dBw dB/m dB OB
-13.67 40.24 34.88 10.06 30.35
-16.16 37.81 34.94 10.08 30.56
52,17 3878 .02 10.11 30.58
5.8 8045 35.05 10.12 30.59

3615.23 50.63 68.30
5650.17 52.27 68.43
701,07 53.33 105.30
5720.64 55.03 112.26

o ora e

Avg

5658

. 5687,
Frequency (WHz)

Ant Cable Preanp

Line Margin Level Factor Loss Factor

Blank

576, 5745

100 346 PEAK
100 346 PEAK
100 346 PEAK
100 346 PEAK

6
Fundamental

Ll i) Date: 20230647
1225

1050 1

875

) S A e 1 PART 15407
525 bt
350

175

150[] 20, 3400, 4600, 5800, 7000

Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mo W/ B b B B B B @ dg

1 5145.00 98.17 ----ve -eeee- B3.55 35.09 10.13 30.60 100 346 PEAK

Ll i) Date: 20230647
1225
1050

1
875
100
PART 15.407 AVG
T e T T e
(AR

350

175

150[] 20, 3400, 4600, 5800, 7000

Frequency (MHz)

Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor

Wiz dBuV/m dBuv/n B dBV dB/m B A8 o deg
1 545,00 99.07 ----vv -=noe- 75.45 35.09 10.13 30.60 100

Remark

346 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1

Page Number

: C88 of C118



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
PART 15.407 AVG PART 15.407 AVG
Peak L i o 'JM;_WW,J\ =T = e W —M—wwmm
eal MMWWWWM f T ettt M it T———
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 11490.00 49.30 74.00 -24.70 54.92 38.58 13.71 57.0 --- - Peak 1 11490.00 49.30 74.00 -24.70 54.92 38.58 13.71 57.91 .- - Peak
2 17235.00 50.03 68.30 -18.27 20.84 4129 16.53 56.83 --- - Peak 1 17235.00 50.19 68.30 -18.01 49.30 4129 16.53 %6.83 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C89 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P . _ PART15407 MG . , i . PARTSAAG)
Peak ! I WP ySe i, g A AR ™" et S " MW"‘WM
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 11570.00 49.57 74.00 -24.43 55.10 38.68 13.70 57.91 ---  --- Peak 1 11570.00 50.27 74.00 -23.73 55.80 38.68 13.70 57.91 --- - Peak
2 1735500 50.23 68.30 -18.07 29.34 413 16.50 56.95 --- - Peak 1 17355.00 50.39 68.30 -17.91 49.50 4134 16.50 56.95 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C90 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

34

Band Edge

U-NII-3_5.725-5.85_802.11ac VHT20_CH165_5825MHz

Mode
ANT
Pol. Horizontal
Date: 20230646
" Level (dBuVim)
1225
100
875
100 PEAK_BE(B4)_16-24
1 2
525 IS ittt oot el
Peak l
175
5825 5850, 5875, 5900, 5925, 5950
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m B BV dB/m A8 dB  m deg
1 583438 61.00 112.22 -31.22 46.17 35.27 10.20 30.64 100 61 PEAK
1 5866.63 59.85 107.54 -47.69 44.99 35.29 10.21 30.64 100 61 PEAK
3592475 34.10 68.38 -14.28 39.14 3538 10.25 30.67 100 6L PEAK
4 594575 54.92 68.30 -13.38 39.91 35.42 10.26 30.67 100 61 PEAK
Avg Blank

6
Fundamental

Ll i) Date: 20230647

1225
1

1050

875

) S A O 5 PART 15407
525 AR T
350

175

150[] 20, 3400, 4600, 5800, 7000

Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mo W/ B b B B B B @ dg

1 5825.00 106.43 ----vn -veee- 01,66 35.22 10.18 30.63 100 61 PEN

Ll i) Date: 20230647
1225
1050 ]

875

100

PART 15.407 AVG

T et e e
350
175

150[] 20, 3400, 4600, 5800, 7000

Frequency (MHz)

Linit Read At Cable Preamp APos TPos

Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/m dBuv/n B dBV dB/m B A8 o deg
1 5825.00 98.13 ----ev ooeee- B3.36 35.22 10.18 30.63 100 61 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

1 C91 of C118



ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Mode Band Edge
U-NII-3_5.725-5.85_802.11ac VHT20_CH165 5825MHz
ANT
Pol. Vertical Fundamental
ECIC: L) Date L3066 . LoV} Date 0230647
1225 125
1054
1050 1
875,
i15
100 PEAK_BE(B4)_16-24
, 00 O Y e e .1
525 " \1 A - N ” i e ;.3 ,.4. i
525 Wit
Peak Kl
s 3D
115
5826 5850, 5875, 5900 5025, 5950
Frequency (MHz)
150[] 0. 3400, 4600, 5800, 7000
Linit Read  Ant Cable Preamp APos TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
—MHZMM_ﬁmM_dB_dB_m_deg— Linllit . Read At Cable Preamp APos TPos
1 SESABB 53.99 11108 -57.09 30.06 35.27 10.20 .64 100 36 PEAC Freq Level Line fargin Level Factor  Loss Factor Remark
7 SB7LBR 54.50 106.67 5148 39.73 35.30 10.21 .65 100 M6 PEAK -
3 OS475 5340 68.38 -14.97 38.45 3538 10.25 30.67 100 346 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
4 SOB.BR 5509 6R.30-13.21 4002 3.9 10.25 .67 100 M6 PEAK 1 SB5.00 98.77 ---ee -oeeee BLO0 3522 10.08 3063 100 346 PEM
Ll i) Date: 20230647
1225
1050
1
i15
[0
PART 15.407 VG
YN PR T e e
Avg Blank e
3D
115
150[] 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wi e duln 8 B dbfn @ 8 @ deg
1 5825.00 90.B -----r -veee- 76.04 35.22 10.18 30.63 100 346 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C92 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
. Lo i) Date: 20230616 Lo ) Date: 20230616
1225 1225
1050 105,
875 815
PART 15.407 PART 15407
(] S — ) I M L1 A L] ] M
Y R P , | . PARTSADAL) . 4 i . PARTSADTAL
Peak bty P bbbt et TS Sy R e
350 34
Avg
175 fr.
6500 8800, 100, 1 16700, 18000 6500 8800, 100, 1 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B G Bn B B deg Wi dlfn B/ 0B W B B @B a  deg
1 11650.00 50.39 74.00 -23.61 55.85 38.78 13.69 57.93 --- - Peak 1 11650.00 50.81 74.00 -23.19 56.27 38.78 13.69 57.93 --- - Peak
2 17475.00 50.89 68.30 -17.41 50.10 4139 16.47 57.07 --- - Peak 1 17475.00 S0.48 68.30 -17.82 49.69 4139 16.47 57.07 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C93 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Mode

ANT

Pol.

Peak

Avg

o ora e

Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT40_CH151_5755MHz

Horizontal
. Level [t Date: 20230646
14 PERR_BETA_To-28
1225
1050 T
875
100
1
52‘( FoTe o Al 11 2 Mo Al
380
175
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Mz dBuV/m dBuV/m B BV dB/m A8 dB  m deg
5644.49 50.40 68.30 -13.9 39.9% 34.93 10.67 30.5%6 100 63 PEAK
5650.69 52.80 68.81 -16.01 38.34 34.94 10.68 30.56 100 63 PEAK
5719.82 62.29 110.75 -48.46 47.71 35.05 10.12 30.59 100 63 PEAK
5720.28 60.69 111.44 -50.75 46.11 35.05 10.12 30.59 100 63 PEAK

Blank

Fundamental

. Loe G} Datr 2023647

125
1050 f
w5
(T R 3 O | e e PART 15407

525 W

bt

115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 5755.00 100,63 ------ -=---- 86.98 35.11 10.14 30.60 160 63 PEM
Ll i) Date: 20230647
1225
1050
1
815
([l
PART 5407 AVG
5= e S
30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 5755.00 92.88 ------ ----- 8.3 3.1 10.14 30.60 100 63 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C94 of C118



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Pol. Horizontal Fundamental
. LevedBuim) Date; 20230616
s |
! T
o
1 o 14
SRR T
35‘"
Peak Blank
1l
5155 519, 5833 5872, 5911, 5950
Frequency (HHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m B BV dB/m A8 dB  m deg
1 5854.45 54,01 112.05 -58.04 30.18 35.27 10.20 30.64 100 63 PEAK
2 5874.54 54.28 105.33 -51.05 39.42 35.30 10.21 30.65 100 63 PEAK
3 5924.85 53.29 68.31 -15.02 38.33 35.38 10.25 30.67 100 63 PEAK
4 5935.9 53.73 68.30 -14.57 38.75 35.40 10.25 30.67 100 63 PEAK

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

: C95 of C118




ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT40_CH151 5755MHz
ANT
Pol. Vertical Fundamental
Lol dBuVim) Date T3 066 . LoV} Date 0230647
" PERR_BETBA_To-2% 4
1225 125
1050 e
1050
875, !
i15
100
] 2 c | 00 1 Y e e 1111
SZ‘SW, o m > g it o
525 L Ll
Peak Kl
s 3D
115
5600 5631, 5662, 5693, 5724, 5758
Frequency (MHz)
150[] 0. 3400, 4600, 5800, 7000
Linit Read  Ant Cable Preamp APos Tros Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Renark
—MHZMM_ﬁmM_dB_dB_m_deg— Linllit . Read At Cable Preamp APos TPos
1 SES.S0 5481 630 -13.49 00.02 8B 10.06 .55 100 346 PEAC Freq Level Line fargin Level Factor  Loss Factor Remark
7 5650.22 52.80 68.46 -15.66 38.34 34.94 10.08 .56 100 46 PEAK -
3570075 53.62 105.41 5179 39.07 35.02 1001 30.58 100 346 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
4 STI.A3 54.66 111.09 -56.43 4008 35.05 10.12 30.59 100 6 PEAK 1 575500 94.28 --eeee oeeee 7059 3501 10.04 3060 100 346 PEM
Ll i) Date: 20230647
1225
1050
5 1
[0
PART 15.407 AVG
YN P T o
Avg Blank N
3D
115
150[] 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wi e duln 8 B dbfn @ 8 @ deg
1 5755.00 B85.53 ---eee -eeee- 70.88 35.11 10.14 30.60 100 346 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C96 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Vertical Fundamental

Lev i) Date: 0230646

14
140

I T e

n o g, 1524

e el 1‘ I X e ety

Peak Blank

HE 5194, 5833, 5872 5011, 5950
Frequency (MHz)

Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m B BV dB/m A8 dB  m deg
5854.84 52.46 110.17 -58.71 37.63 35.27 10.20 30.64 100 346 PEAK
5874.73 53.19 105.28 -51.99 38.43 35.30 10.21 30.65 100 346 PEAK
392446 53.11 68.60 -15.49 38.16 35.38 10.24 30.67 100 346 PEAK
5928.55 55.43 68.30 -12.87 40.46 35.39 10.25 30.67 100 346 PEAK

o ora e

Sporton International Inc. (Shenzhen) Page Number : C97 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samanae. FCC RADIO TEST REPORT

Report No. : FR352602E

Pol. Horizontal Vertical
.. Lewel (Vi) Date: 2023.06-20 .. Lowel(BaVi) Date: 2023-06-20
1225 1225
1050 105
875 875
PART 15.407 PART 15407
TS e n L[ TS e 1 n L[
[N [P S Y B _ PART 16.407 AVG| L S PV N _ PART 16.407 AVG|
Peak - . A st S v e ] I s PP B P Er I e  h - Aot WWW’W'”
350 30
Avg
175 I
6500 13200, 1900, 26600 33500 40000 6500 13200, 19900, 26600 3300, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dedlfn B 0B dN B B B deg Wi dlfn B/ &8 W B B @B a deg
1 11510.00 49.62 74.00 -24.38 55.22 38.60 13.70 57.90 ---  --- Peak 1 11510.00 50.20 74.00 -23.80 55.80 38.60 13.70 57.90 --- - Peak
2 17265.00 50.03 68.30 -18.27 29.86 4131 16.50 56.86 --- - Peak 1 17265.00 49.39 68.30 -18.91 48.42 4131 16.52 %6.86 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C98 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Mode

ANT

Pol.

Peak

Avg

o ora e

Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT40_CH159_5795MHz

Horizontal

Date 20230646
ECIC: L)

PERR_BE[EA]_To-2%
1225 /

1050 T

875

100

525 b ‘|»|12\1\' i :

380

175

5600 5639, 5678, 51, 5756, 5795

Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Mz dBuV/m dBuV/m B BV dB/m A8 dB  m deg
5643.05 54.06 68.30 -14.24 39.62 34.93 10.67 30.5%6 100 63 PEAK
5650.90 52.83 68.96 -16.13 38.37 34.94 10.68 30.56 100 63 PEAK
5701.01 53.01105.48 -52.47 38.46 35.02 10.11 30.58 100 63 PEAK
5720.51 53.13 111.96 -58.83 38.55 35.05 10.12 30.59 100 63 PEAK

Blank

Fundamental

Ll i) Date: 20230647
1225

1050 1

815

T | S S B s e PART 15407
525

30

115

100 2200, . 4600, 5800, 7000

Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WG B B BN B B B @ dy
1 5795.00 10,93 ------ -=--- 8.2 3%.07 10.16 30.62 180 63 PEM
Ll i) Date: 20230647
1225
1050
1

815

([l

5= e

PART15407 AVG tw

30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 5795.00 93.04 ------ ----- 1831 3547 10.16 30.62 100 63 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C99 of C118



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Fundamental

. LevedBuim) Date; 20230616

1225

! T

FM'“'”"M”F’"\
875 \
00 PEAK BEBA.16-24
\menuaw’ b et
35‘"
Peak Blank

1l

519 5826, 5857, 5888, 5010, 5950

Frequency (NHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m B BV dB/m A8 dB  m deg

1 5854.83 54.92 111.19 -56.27 40.09 35.27 10.20 30.64 100 63 PEAK
2 5874.98 55.76 105.21 -49.45 40.90 35.30 10.21 30.65 100 63 PEAK
3 592474 53.27 68.40 -15.13 38.31 35.38 10.25 30.67 100 63 PEAK
4 5930.78 54.41 68.30 -13.89 39.M4 35.39 10.25 30.67 100 63 PEAK

Sporton International Inc. (Shenzhen) Page Number : C100 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

36
Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT40_CH159_5795MHz

ANT 6
Pol. Vertical Fundamental
Lol dBuVim) Date T3 066 . LoV} Date 0230647
" PERR_BETBA_To-2%
1225 / 125
1050 e
1050
875, !
i15
100
i v, 00 1 Y e e 111
5 Blpuipwrad Honblineh h.J“‘.n.um_,1 " byt
525 W
Peak Kl
s 3D
115
5600 5639, 5678, 5M1. 5756, 5795
Frequency (MHz)
150[] 0. 3400, 4600, 5800, 7000
Linit Read  Ant Cable Preamp APos Tros Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Renark
—MHZMM_ﬁmM_dB_dB_m_deg— Linllit . Read At Cable Preamp APos TPos
1 SETS 5.7 6630 -14.0 30.82 .93 10.08 .56 100 345 PEC Freq Level Line fargin Level Factor  Loss Factor Remark
7 SG5L68 5315 69.54 1630 3B.69 34.94 10.08 .56 100 45 PEAK -
3 570491 54.28 106.58 -52.30 39.73 35.02 10.01 30.58 100 345 PEAK Wz dBu/m dBuv/m  dB dBV dB/m B A8 o deg
4 STIAD 5242 1107 -SR.G5 IT.B4 3505 1042 30.59 100 M5 PEAK 1 5795.00 93.96 ----n --eoee 7025 .07 10.06 3062 100 M5 PEM
Ll i) Date: 20230647
1225
1050
5 1
[0
S N PRI 15407 AVG.
Avg Blank L—*"w*"
3D
115
150[] 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wi e duln 8 B dbfn @ 8 @ deg
1 5795.00 B85.64 -----r -seee- 70.93 35.17 10.16 30.62 100 345 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C101 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Pol.

Vertical

Fundamental

Peak

o ora e

Level(4BuVim)

14
140

Date; 2023-06-16

875 \
700

Adindiy o
W

6795 5626, 5857,
Frequency (WHz)

Linit Read  Ant Cable Preamp
Freq Level Line Margin Level Factor Loss Factor

@ dw dim B dB
5854.83 53.00 111.19 -38.19 38.17 35.27 10.20 30.64
5874.05 53.73 105.47 -51.74 38.87 35.30 10.21 30.65
3924.12 53.35 68.85 -15.50 38.40 35.38 10.24 30.67
5928.15 54.61 68.30 -13.69 39.64 35.39 10.25 30.67

5919, 5950

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

: C102 of C118




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Mode

ANT

Pol.

Peak

Avg

o ora e

Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz

Horizontal

. Level [t Date: 20230646
14 PERR_BETA_To-28
1225
1150 T

875

100

" 3 4

[y Lo M}.ylu‘lmwwwwm

380

175

5600 5635, 5670, 5705, 5740, 575

Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBuV/m dBuV/m B BV dB/m A8 dB  m deg

5611.03 54.38 68.30 -13.92 40.00 34.87 10.06 30.55 100 80 PEAK

5650.58 53.04 68.73 -15.69 38.58 34.94 10.08 30.56 100 80 PEAK

5700.63 58.86 105.38 -46.52 44.31 35.02 10.11 30.58 100 80 PEAK

5720.05 59.38 110.91 -51.53 44.80 35.05 10.1? 30.59 100 80 PEAK

Blank

Fundamental

Ll i) Date: 20230647
1225

1050 1

815

0 O e T8 e e 141
525

30

115

100 2200, . 4600, 5800, 7000

Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WG B B BN B B B @ dy

1 5775.00 97.99 ----sv -oee- 8.3 35.14 10.15 30.61 100 8O PEM

Ll i) Date: 20230647
1225
1050

1

815

([l

5= e

PART15407 AVG L\M‘l’

30
115
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 5775.00 90.48 -----v ----e- 15,76 35.14 10.15 30.61 100 8 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C103 of C118



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Pol. Horizontal Fundamental

. Level [t Date: 20230616

s I\

.

1

875 \

00 PR BEBA 1524

\,\M. Aahggrnd 11.14”1‘»1.«2 WM )
35‘"
Peak Blank

1.

5IT5 510, 5845, 5880, 5015, 5950

Frequency (Hz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m B BV dB/m A8 dB  m deg

1 5854.80 57.98 111.26 -53.28 43.15 35.27 10.20 30.64 100 80 PEAK
2 5874.23 58.87 105.42 -46.55 44.01 35.30 10.21 30.65 100 80 PEAK
3 5924.80 53.54 68.35 -14.81 38.58 35.38 10.25 30.67 100 80 PEAK
4 5949.48 54.71 68.30 -13.59 39.71 35.42 10.26 30.68 100 80 PEAK

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

: C104 of C118




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Mode

ANT

Pol.

Peak

Avg

Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz

Vertical

. Level [t Date: 20230646

1 PERR_BE[EA]_To-2%

1225

1150 T

875

100

52540 ,“1‘ 4 it bt ;

30

175

5600 5635, 5670, 5705, 5740, 575
Frequency (MHz)

Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

o ora e

Mz dBuV/m dBuV/m B BV dB/m A8 dB  m deg
5637.28 54.78 68.30 -13.52 40.36 34.91 10.67 30.56 100 346 PEAK
5650.40 52.99 68.60 -15.61 38.53 34.94 10.68 30.56 100 346 PEAK
5701.33 54.80 105.57 -50.77 40.23 35.02 10.11 30.58 100 346 PEAK
5720.23 56.24 111.31 -55.07 41.66 35.05 10.12 30.59 100 346 PEAK

Blank

Fundamental

. Loe G} Datr 2023647

1225
1080
i14

N e T e e O 111

. WWW it

kil
175
100 20. 3400, 4500, 5600. 1000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 5775.00 91.86 ------ ------ 7108 35.14 10.15 30.61 100 346 PEM
. Loe G} Date: 20230647
1225
100
i15 1
i
Y L PART15407 AVG
175
100 20. 400, 4500, 5600. 1000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wedndis B BN dh B B o by
1 5775.00 B3.97 -----v --ee- 9.9 35.14 10.15 30.61 100 346 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C105 of C118



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR352602E

Pol.

Vertical

Fundamental

Peak

o ora e

Level(4BuVim)

14
140

Date; 2023-06-16

875 ot \
700

5175 5810, 5880,
Frequency (WHz)

Linit Read  Ant Cable Preamp
Freq Level Line Margin Level Factor Loss Factor

Mz dBuV/m dBuV/m  d8 BV dB/m B B
5854.98 53.34 110.86 -57.52 38.51 35.27 10.20 30.64
5874.93 54.51 105.22 -50.71 39.65 35.30 10.21 30.65
5924.98 53.10 68.22 -15.12 38.14 35.38 10.25 30.67
5933.20 54.71 68.30 -13.59 39.74 35.39 10.25 30.67

5915, 5950

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

: C106 of C118




ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
Date: 2023-06-19
Level {dBuVim) Level (dBuVim) Date: 2023-06-19
FCC cuxss;j P cmss;j
m B
! ]m A
6.
I ]
40, ’_ n [
— —
§ —
30. 5 it 00, 2 G
3 - it i g T iy
g et s 204 ¢ I
[t el
Peak B A g
10, 10.0;
30 224 18. 612 806, 1000 3 2. 18, B2, 806. 1000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp APos TPos Limit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
MHz dBuv/m dBuV/m d8  dBuV  dB/m d8 dB m  deg MHz dBuv/m dBuv/m  dB dBuv dB/m dB  dB m deg
1 55.27 19.88 40.00 -20.12 30.52 20.10 0.85 31.60 ---  --- Peak 1 35.82 26.27 40.00 -13.73 37.91 19.27 0.59 3150 ---  --- Peak
7 182.5 19.70 43.50 -23.80 30.37 19.24 1.52 31.43  ---  --- Peak 7 53.28 D775 40.00 -12.25 38.32 20.18 .84 3159  ---  --- Peak
3 3073 21.15 46.00 24.85 20.84 20.58 2.47 31.34 - - Peak 3 14252 23.85 43.50 -19.65 34.52 19.24 1.52 3143  --- - Peak
4 451.95 23.95 46.00 -22.05 29.36 23.18 2.89 31.48 ---  --- Peak 4 255.04 19.55 46.00 -26.45 30.72 1838 2.6 31.67 - - Peak
5 600.36 27.72 46.00 -18.28 30.05 25.78 3.49 31.68 -~  --- Peak 5 453.80 24.19 46.00 -21.81 20.54 23.20 2.90 31.47 ---  --- Peak
6 844.80 30.22 46.00 -15.78 28.99 28.58 4.84 31.39 -  --- Peak 6 683.78 27.67 46.00 -18.33 28.90 26.70 3.67 3160 - --- Peak
Sporton International Inc. (Shenzhen) Page Number : C107 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT Report No. : FR352602E

Pol. Horizontal Vertical
golLevel1Buvim) Date: 2023-06-19 Level (dBuVim) Date: 2023.06.19
ol cms;ﬂ Fl cu‘s&’j
704 1. B
- 500 -
I I

a0 ’_ m ,_

. [
20, 5 ’_4 4 e 0. 5 i A (ot

2 W ; i A ) 3 4 Rt e
I ™ NMW
- v w'*u M.m”'!‘l it i W M;Mﬁ%,.'
Peak u

4.ll Iln

30 24, M8, 612, 806. 1000 30 2, 18. 612, 806. 1000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Limit Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m d8  dBwV dB/m d8 dB m  deg MHz dBuV/m dBuv/m d8 dBuv dB/m dB dB m  deg
1 59.10 18.59 40.00 -21.41 29.63 19.65 0.91 31.60 ---  --- Peak 1 30.00 25.84 40.00 -14.16 37.79 18.85 0.50 3138 ---  --- Peak
2 04.99 24.69 43.50 -18.81 41.11 14.60 1.17 31.59  ---  --- Peak 2 94.02 23.73 43.50 -19.77 40.17 13.98 1.16 31.58  ---  --- Peak
3 15416 26.72 43.50 -16.78 37.25 19.29 1.57 31.39  ---  --- Peak 3 151.25 24.38 43.50 -19.12 34.92 19.30 1.56 31.40 ---  --- Peak
4 34137 29.38 46.00 -16.62 37.42 20.78 2.50 31.32 ---  --- Peak 4 422.85 23.54 46.00 -22.46 29.69 22.53 277 3145 - --- Peak
5 494.63 25.02 46.00 -20.98 29.53 23.73 2.9 323 ---  --- Peak 5 S87.75 27.44 46.00 -18.56 29.96 25.57 3.44 3153  ---  --- Peak
6 611.03 27.4 46.00 -18.96 29.17 25.92 3.51 356  ---  --- Peak 6 801.15 29.57 46.00 -16.43 28.68 28.24 3.95 3130 ---  --- Peak
Sporton International Inc. (Shenzhen) Page Number : C108 of C118

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No

.. FR352602E

Co-location

WIFI 802. 11ac_VHT80_Ch106+LTE Band 13 Link (Band Edge @ 3m)

WIFI

UNII 2C 5470-5725MHzMHz Band Edge @ 3m

ANT 1lac_VHT80_Ch106+LTE Band 13 Link

6 Horizontal

Fundamental

1 (@Buvim) Date: 2023.07.07

w14 (o e

il
S8 e

o aBuvim) Date: 2023.07.07
1224

1050

1

a1

70—V PR A PART 15.407]
= 77MMWW’“‘MM LM ———

W
350
17

Avg.

- -

o s pr—— o arr
ma

o

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C109 of C118



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

WIFI
UNII 2C 5470-5725MHzMHz Band Edge @ 3m

ANT 1lac_VHT80_Ch106+LTE Band 13 Link

6 Vertical Fundamental

Levet oy Daie 034707

Dot 19707

Peak
IS 1T
g —/ k Py, st i
350‘WVW\M 35.0|
=
g.

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : C110 of C118



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR352602E

1lac_VHT80_Ch106+LTE Band 13 Link (Harmonic @ 3m)

WIFI

UNII 2C 5470-5725MHzMHz Harmonic @ 3m

ANT

1lac_VHT80_Ch106+LTE Band 13 Link

Horizontal

Vertical

Peak

1
2

Avg.

Data: 13
4 4pLevel (dBuVim)

Date: 2023-07-07

PART 15.407

PART 15,407 AVG|

35.0)
17.5)
1000 4400, 800, 11200. 14600. 18000
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Fos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
HHz dBuV/m d5 dBuv/m  dBUV  dB/m a8 a8 o deg
11060.00 48.32 -25.68 74,60 55.50 38.17 13.75 59.1@  ---  --- Peak
16500.00 50.39 -17.01 68.30 52.85 41.88 16.21 59.68  ---  --- Peak

1
2

MHz dBuV/m

Data: 14
gpLevel (dBuVim)

Date: 2023-07-07

PART 15.407

PART 13,407 AVG
525 =
35.0)
17.5
1000 4400 7800. 11200, 14600, 18000
Frequency (MHz)

ver Limit ReadAntenna Cable Preamp A/Pos T/Pos

o
Freq Llevel Limit Line Level Factor Loss Factor

Remark

d8 dBuv/m  dBuV  dB/m a5 a8

11060.00 48.14 -25.86 74,00 55.32 38.17 13.75 59.1¢
16500.00 56.21 -18.99 68.38 52.58 41.89 16.21 59.68

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

1 C111 of C118




samonis. FCC RADIO TEST REPORT Report No. : FR352602E

Straddle Channel

UNII-2C - Straddle Channel
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI UNII-2C Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT20 CH144 5720MHz - L
6 Horizontal Fundamental
75 " IL
~ 11\

Bt " PR,

o 3 1‘
200

Peak Left blank

Lo 0BV Dale: 2023.08-16

380 }
5300

Avg. Left blank

Sporton International Inc. (ShenzZhen) Page Number : C112 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



ssamonas. FCC RADIO TEST REPORT

Report No

.. FR352602E

WIFI

UNII-2C Straddle Channel Band Edge @ 3m

ANT

802.11ac VHT20 CH144 5720MHz - L

6

Vertical

Fundamental

1aghEve 0BUVIT)

1225

1050

Dale: 2023-06-16

eonpen g

- a6

Peak

.30 16,64 36,75 3538

67 a0 50
.65 10,2 3.
.23 30066

5300

Left blank

1aghEve 0BUVIT)

1225

1050

o
B
Freq Level Line Rangin Level

2 smmes 92

Avg.

T W dbvie davie @ Ao /e @ @8

Dale: 2023-06-16

Left blank

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR352602E

UNII-2C — Straddle Channel

WIFI 802.11ac VHT 40 (Band Edge @ 3m)
WIFI UNII-2C Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT 40 CH142 5710MHz - L
6 Horizontal Fundamental
“m - m‘
) \
v } | MIL HE2C AN H..'}
L o 4
:i: \ \ |
: L,
Peak
— - m‘
\
\
\
Avg. Left blank

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

1 C114 of C118



samonis. FCC RADIO TEST REPORT Report No. : FR352602E
WIFI UNII-2C Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT 40CH142 5710MHz - L
6 Vertical Fundamental
‘::m_,mw,, u.mu,m.u‘
\
|
o ———
) | |
\
|
|

.80 50, L 35, 55
506 6530 1624 .07 .02 1.2 J0.65

Peak Left blank

- Dale: 2023-06-16
1aghEve 0BUVIT)

1225

1050 }

Avg. Left blank

Sporton International Inc. (ShenzZhen) Page Number : C115 of C118
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



samonis. FCC RADIO TEST REPORT Report No. : FR352602E

UNII-2C - Straddle Channel
WIFI 802.11ac VHT 80 (Band Edge @ 3m)

WIFI UNII-2C Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT80 CH138 5690MHz - L
6 Horizontal Fundamental

P Omte: 2023-06.45
2aqleve!BVim)

Peak Left blank

P Ote: 2023.06.
2aqleve!BVim)

Avg. Left blank
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UNII-2C - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)
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Appendix D. Duty Cycle Plots

Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
6 802.11a 97.46 1.391 0.719 1KHz
6 802.11ac VHT20 97.31 1.312 0.762 1KHz
6 802.11ac VHT40 94.74 0.652 1.533 3KHz
6 802.11ac VHT80 89.60 0.325 3.080 10KHZ
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